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Anmerkungen
Remarks

1 |Alle eingesetzten Prifmittel waren zum angegebenen Priifzeitraum gemaf eines festgelegten
Kalibrierungsprogramms unseres Priifhauses kalibriert. Sie entsprechen den in den Prifprogrammen
hinterlegten Anforderungen. Die Riickverfolgbarkeit der eingesetzten Prifmittel ist durch die Einhaltung der
Regelungen unseres Managementsystems gegeben.

Detaillierte Informationen bezuglich Prifkonditionen, Prifequipment und Messunsicherheiten sind im Priiflabor
vorhanden und kénnen auf Wunsch bereitgestellt werden.

The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The traceability
of the test equipment used is ensured by compliance with the regulations of our management system.
Detailed information regarding test conditions, equipment and measurement uncertainty is available in the test
laboratory and could be provided on request.

2 | Wie vertraglich vereinbart, wurde dieses Dokument nur digital unterzeichnet. Der TUV Rheinland hat nicht
Uberprift, welche rechtlichen oder sonstigen diesbeziglichen Anforderungen fir dieses Dokument gelten.
Diese Uberpriifung liegt in der Verantwortung des Benutzers dieses Dokuments. Auf Verlangen des Kunden
kann der TUV Rheinland die Guiltigkeit der digitalen Signatur durch ein gesondertes Dokument bestatigen.
Diese Anfrage ist an unseren Vertrieb zu richten. Eine Umweltgebuhr fir einen solchen zusatzlichen Service
wird erhoben. Informationen zur Verifizierung der Authentizitdt unserer Dokumente erhalten Sie auf folgender
Webseite: go.tuv.com/digital-signature

As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such verification
is within the responsibility of the user of this document. Upon request by its client, TUV Rheinland can confirm
the validity of the digital signature by a separate document. Such request shall be addressed to our Sales
department. An environmental fee for such additional service will be charged. For information on verifying the
authenticity of our documents, please visit the following website: go.tuv.com/digital-signature

3 |Prufklausel mit der Note * wurden an qualifizierte Unterauftragnehmer vergeben und sind unter der jeweiligen
Priifklausel des Berichts beschrieben.

Abweichungen von Priifspezifikation(en) oder Kundenanforderungen sind in der jeweiligen Priifklausel im
Bericht aufgefhrt.

Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the respective
test clause in the report.
Deviations of testing specification(s) or customer requirements are listed in specific test clause in the report.

4 |Die Entscheidungsregel fiir Konformitatserklarungen basierend auf numerischen Messergebnisen in diesem
Prifbericht basiert auf der "Null-Grenzwert-Regel" und der "Einfachen Akzeptanz" gemaf ILAC G8:2019 und
IEC Guide 115:2021, es sei denn, in der auf Seite 1 dieses Berichts genannten angewandten Norm ist etwas
anderes festgelegt oder vom Kunden gewiinscht. Dies bedeutet, dass die Messunsicherheit nicht berlcksichtigt
wird und daher auch nicht im Prifbericht angegeben wird. Zu weiteren Informationen bezueglich des Risikos
durch diese Entscheidungsregel siehe ILAC G8:2019.

The decision rule for statements of conformity, based on numerical measurement results, in this test report is
based on the “Zero Guard Band Rule” and “Simple Acceptance” in accordance with ILAC G8:2019 and IEC
Guide 115:2021, unless otherwise specified in the applied standard mentioned on Page 1 of this report or
requested by the customer. This means that measurement uncertainty is not taken in account and hence also
not declared in the test report. For additional information to the resulting risk based of this decision rule please
refer to ILAC G8:2019.
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1. General Information
1.1.Statement of Compliance

The maximum results of Specific Absorption Rate (SAR) found during testing for the EUT are as follows:

Highest Highest Reported
Operating Body SAR1q Extremity SAR10g
Mode (0.5 cm Gap) (0 cm Gap)
(Wlkg) (Wlkg)
ANTO A
2.4GHz SDR 0.18 0.59
ANT1 0.15
ANTO 1.
5.2GHz SDR 08 0.90
ANT1 0.41
ANTO .
5.3GHz SDR 0.96 0.74
ANT1 0.52
ANTO 1.41
5.6GHz SDR 1.66
ANT1 1.04
ANTO .
5.8GHz SDR 0-80 1.29
ANT1 1.43
ANTO
2.4GHz WLAN 0.23 0.58
ANT1 0.19
ANTO .
5.8GHz WLAN 061 0.94
ANT1 1.42
ANTO .
Bluetooth 0.05 0.13
ANT1 0.05

Note:

1) This device is in compliance with Specific Absorption Rate (SAR) for general population/uncontrolled
exposure limits (1.6W/kg as averaged over any 1 gram of tissue; 10-gram SAR for Product Specific
10g SAR, limit: 4.0W/kg) specified in IC RSS-102 Issue 6: 2023, and had been tested in accordance
with the measurement methods and procedures specified in IEEE 62209-1528 and FCC KDB
publications.

2) Bluetooth (LE), 2.4GHz Wi-Fi and 5.8GHz Wi-Fi share the same one ANT

3) 2.4GHz SDR and 5GHz SDR share the same one ANT

4) Bluetooth (LE), 2.4GHz Wi-Fi and 5.8GHz Wi-Fi cannot transmit simultaneously with 2.4GHz SDR and
5GHz SDR, when EUT works in Bluetooth (LE), 2.4GHz Wi-Fi and 5.8GHz Wi-Fi modes, 2.4GHz SDR
and 5GHz SDR will unavailable, vice-versa.
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1.2.Equipment Under Test (EUT) Information

1.2.1.General Information

The Product is a DJI Mic 3 Receiv
2.4/5.8GHz Wi-Fi functions.

er which supports Bluetooth LE mode, 2.4/5GHz SDR and

*Remark: SDR means specific defined radio and cannot changes radio specification via

software/firmware by end-users.

For details refer to the User Manual, Technical Description and Circuit Diagram.

General Information of EUT Value
Kind of Equipment: DJI Mic 3 Receiver
Type Designation: DMRO3
Trademark: DJI
FCC ID: 2ANDR-DMRO03
IC: 23060-DMRO03
HVIN: DMRO03
Built-in battery DC 3.87V, or
Operating Voltage: Charging by Type-C port DC 5V, or
Charging by DJI Mic 3 Charging Case (MN: DMC03) DC 5V
Testing Voltage: Fully charged battery

Operating Temperature Range:

-10°C~+45°C

Radiofrequency operating mode:

1) Bluetooth: operating within 2400-2483.5MHz, Bluetooth BLE
(1Mbps&2Mbps)

2) 2.4GHz SDR: operating within 2400-2483.5MHz, supports
10MHz and 20MHz Bandwidth

3) 2.4GHz Wi-Fi: operating within 2400-2483.5MHz, supports
802.11b/g/n20/ax20

4) 5GHz SDR: operating within 5150-5250MHz, 5250-5350MHz,
5470-5725MHz, 5725-5875MHz supports 10MHz and 20MHz
Bandwidth

5) 5.8GHz Wi-Fi: operating within 5725-5875MHzMHz, supports
802.11a/n20/ac20/ax20

Technical Specification of Bluet

ooth (LE mode)

Operating Frequency:

2402 MHz to 2480 MHz

Type of Modulation:

GFSK

Channel Number:

Low Energy mode:40 channels

Channel Separation:

Low Energy mode:2MHz

Data Rate:

Low Energy mode: 1Mbps, 2Mbps

Antenna Type:

Integral Antenna

Antenna Number:

1Tx1Rx (ANTO or ANT1)

Antenna Gain:

1.23 dBi for ANTO
-0.08 dBi for ANT1
(Provided by the Client)

The type of wideband data
transmission equipment:

Non-FHSS

Technical Specification of 2.4GHz SDR

Operating Frequency:

2408 MHz to 2478 MHz

Type of Modulation:

OFDM(BPSK/QPSK/16QAM/64QAM)

Channel Number:

15 channels for 10MHz bandwidth
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13 channels for 20MHz bandwidth

Channel Separation:

5MHz

Data Rate:

2Mbps

Antenna Type:

Integral Antenna

Antenna Number:

1Tx1Rx (ANTO or ANT1)

Antenna Gain:

1.23 dBi for ANTO
-0.08 dBi for ANT1
(Provided by the Client)

The type of wideband data
transmission equipment:

Non-FHSS

Technical Specification of 2.4GHz Wi-Fi

Operating Frequency:

2412 — 2462 MHz for 802.11b/g/n(HT20)/ax20

. DSSS(DBPSK/DQPSK/CCK)
Type of Modulation: OF DM(BPSK/QPSK/16QAM/64QAM)
Channel Number: 11 channels
Channel Separation: 5MHz

1/2/5.5/11 Mbps for 802.11b

Data Rate: 6/9/12/18/24/36/48/54 Mbps for 802.11g
MCSO0 ~ MCS7 for 802.11n(HT20)/ax20
Multi-RU: No, full RU

Antenna Type:

Integral Antenna

Antenna Number:

1Tx1Rx (ANTO or ANT1)

Antenna Gain:

1.23 dBi for ANTO
-0.08 dBi for ANT1
(Provided by the Client)

The type of wideband data
transmission equipment:

Non-FHSS

Technical Specification of 5.2GHz&5.3GHz&5.6GHz&5.8GHz SDR

Operating Frequency:

5176-5236MHz for 5.2GHz SDR 10MHz Bandwidth
5181-5241MHz for 5.2GHz SDR 20MHz Bandwidth
5256-5326MHz for 5.3GHz SDR 10MHz Bandwidth
5261-5321MHz for 5.3GHz SDR 20MHz Bandwidth
5496-5706MHz for 5.6GHz SDR 10MHz Bandwidth
5500-5700MHz for 5.6GHz SDR 20MHz Bandwidth
5741-5821MHz for 5.8GHz SDR 10MHz Bandwidth
5746-5826MHz for 5.8GHz SDR 20MHz Bandwidth

Type of Modulation:

OFDM(BPSK/QPSK/16QAM/64QAM)

Channel Number:

5150-5250MHz: 7 channels@10MHz BW; 4 channels@20MHz
5250-5350MHz: 8 channels@10MHz BW; 4 channels@20MHz
5470-5725MHz: 22 channels@10MHz BW; 11 channels@20MHz
5725-5850MHz: 9 channels@10MHz BW; 5 channels@20MHz

Channel Separation:

10MHz and 20MHz

Type of Product

Master Device

TX Power Control (TPC)

Supported

Antenna Type:

Integral Antenna

Antenna Number:

1Tx1Rx (ANTO or ANT1)

Antenna Gain:

ANTO

5150-5250MHz: 0.29 dBi
5250-5350MHz: 0.29 dBi
5470-5725MHz: 1.02 dBi
5725-5850MHz: 1.07 dBi
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ANT1

5150-5250MHz: -0.58 dBi
5250-5350MHz: 0.01 dBi
5470-5725MHz: 0.57 dBi
5725-5850MHz: 0.11 dBi

(Provided by the Client)

The type of wideband data
transmission equipment:

Non-FHSS

Technical Specification of 5.8GHz Wi-Fi

Operating Frequency

5745-5825MHz for 802.11 a/n20/ac20/ax20

Type of Modulation

OFDM (QPSK, 16QAM, 64QAM)

Channel Number 5 channels
Channel Separation 20MHz
Multi-RU No, full RU only

Antenna Type

Integral Antenna

Antenna Number

1Tx1Rx (ANTO or ANT1)

Antenna Gain

1.07 dBi for ANTO
0.11 dBi for ANT1
(Provided by the Client)

The type of wideband data
transmission equipment

Non-FHSS

Remark:
1)
2)
3)

Bluetooth (LE), 2.4GHz Wi-Fi and 5.8GHz Wi-Fi share the same one ANT,
2.4GHz SDR and 5GHz SDR share the same one ANT,

Bluetooth (LE), 2.4GHz Wi-Fi and 5.8GHz Wi-Fi cannot transmit simultaneously with 2.4GHz
SDR and 5GHz SDR, when EUT works in Bluetooth (LE), 2.4GHz Wi-Fi and 5.8GHz Wi-Fi
modes, 2.4GHz SDR and 5GHz SDR will unavailable, vice-versa.

Table 1: RF Channel and Frequency of Bluetooth LE

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
0 2402 10 2422 20 2442 30 2462
1 2404 11 2424 21 2444 31 2464
2 2406 12 2426 22 2446 32 2466
3 2408 13 2428 23 2448 33 2468
4 2410 14 2430 24 2450 34 2470
5 2412 15 2432 25 2452 35 2472
6 2414 16 2434 26 2454 36 2474
7 2416 17 2436 27 2456 37 2476
8 2418 18 2438 28 2458 38 2478
9 2420 19 2440 29 2460 39 2480

Table 2: RF Channel and Frequency of 2.4GHz SDR

RF Channel 2.4GHz SDR, 10MHz BW 2.4GHz SDR, 20MHz BW
Frequency (MHz) Frequency (MHz)
01 2408 2413
02 2413 2418
03 2418 2423
04 2423 2428
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05 2428 2433

06 2433 2438

07 2438 2443

08 2443 2448

09 2448 2453

10 2453 2458

11 2458 2463

12 2463 2468

13 2468 2473

14 2473

15 2478

Table 3: RF Channel and Frequency of 2.4GHz Wi-Fi
802.11 b/g/n(HT20)/ax20

e Frequency (MHz)
01 2412
02 2417
03 2422
04 2427
05 2432
06 2437
07 2442
08 2447
09 2452
10 2457
11 2462

Table 4: RF Channel and Frequency of 5.2/5.3/5.6/5.8GHz SDR

5.2GHz SDR, 10MHz Bandwidth 5.2GHz SDR, 20MHz Bandwidth
(5150MHz-5250MHz) (5150MHz-5250MHz)
Channel Frequency Frequency
(MHz) (MHz)

1 5176 5181
2 5186 5201
3 5196 5221
4 5206 5241
5 5216

6 5226

7 5236

5.3GHz, SDR 10MHz Bandwidth 5.3GHz SDR 20MHz Bandwidth
(5250MHz-5350MHz) (5250MHz-5350MHz)
Channel Frequency Frequency
(MHz) (MHz)

1 5256 5261
2 5266 5281
3 5276 5301
4 5286 5321
5 5296
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6 5306
7 5316
8 5326

5.6GHz SDR, 10MHz Bandwidth
(5470MHz-5725MHz)

5.6GHz SDR, 20MHz Bandwidth

(5470MHz-5725MHz)

Channel Frequency Frequency

(MHz) (MHz)

1 5496 5500

2 5506 5520

3 5516 5540

4 5526 5560

5 5536 5580

6 5546 5600

7 5556 5620

8 5566 5640

9 5576 5660

10 5586 5680

11 5596 5700

12 5606

13 5616

14 5626

15 5636

16 5646

17 5656

18 5666

19 5676

20 5686

21 5696

22 5706

5.8GHz SDR, 10MHz Bandwidth
(5725MHz-5850MHz)

5.8GHz SDR, 20MHz Bandwidth

(5725MHz-5850MHz)

Channel Frequency Frequency

(MHz) (MHz)

1 5741 5746

2 5751 5766

3 5761 5786

4 5771 5806

5 5781 5826

6 5791

7 5801

8 5811

9 5821
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Table 5: RF Channel and Frequency of 5.8GHz Wi-Fi

20MHz Bandwidth
Channel Fr?'?ntlezr;cy
149 5745
153 5765
157 5785
161 5805
165 5825
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2. Test Sites

2.1.Test Facilities

TUV Rheinland (Shenzhen) Co., Ltd.

2-3F, 101 & 102, No.2, Nuclear Power Industrial Park, Fuming Community, Fucheng Street, Longhua
District, Shenzhen 518000, People’s Republic of China

A2LA Certificate Number: 5162.01

2.2. Ambient Condition

Ambient Temperature
Relative Humidity

21.3°C-22.3°C
45% - 64%

2.3.List of Test and Measurement Instruments

Equipment Manufacturer Model SN Cal. Date Cal. Interval
System Validation Dipole SPEAG D2450V2 1014 Jun. 06, 2024 3 years
System Validation Dipole SPEAG D5GHzV2 1280 Jun. 06, 2024 3 years
Dosimetric E-Field Probe SPEAG EX3DV4 7506 Nov. 12, 2024 1 year

Data Acquisition Electronics SPEAG DAE4 1557 Oct. 08, 2024 1 year
Signal Analyzer R&S FSV 7 103665 Sep. 29, 2024 1 year
Vector Network Analyzer R&S ZNB 8 107040 Sep. 29, 2024 1 year
Dielectric assessment Kit SPEAG DAK-3.5 1269 Oct. 09, 2024 1 year
Signal Generator R&S SMB 100A 180840 Sep. 29, 2024 1 year
EPM Series Power Meter Keysight N1914A MY58240005 | Oct. 29, 2024 1 year
Power Sensor Keysight N8481H MY58250002 | Oct. 29, 2024 1 year
Power Sensor Keysight N8481H MY58250006 | Oct. 29, 2024 1 year
DC Power Supply Topward 3303D 809332 Oct. 29, 2024 1 year
Coaxial Directional Couper Keysight 773D MY52180552 | Oct. 29, 2024 1 year
Coaxial Directional Couper shhuaxiang | DTO-0.4/3.9-10 18052101 Oct. 29, 2024 1 year
Coaxial attenuator Keysight 8491A MY52463219 | Oct. 29, 2024 1 year
Coaxial attenuator Keysight 8491A MY52463210 | Oct. 29, 2024 1 year
Coaxial attenuator Keysight 8491A MY52463222 | Oct. 29, 2024 1 year
Digital Thermometer LKM DTM3000 3116 Nov. 04, 2024 1 year
Power Amplifier Mini circuit mini-circuits ZHL-42W SN002101809 N/A N/A
Power Amplifier Mini circuit mini-circuits ZVE-8G SN070501814 N/A N/A
PHANTOM SPEAG ELI V8.0 2094 N/A N/A
PHANTOM SPEAG SAM-Twin V8.0 1961 N/A N/A
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3. Measurement Uncertainty

. . . Standard Standard .
Source of Uncertainty Tolerance P.rob.abnl.nty Divisor Ci ci Uncertainty | Uncertainty Vi
(* %) Distribution (19) (10g) Veff
(19) (109)
Measurement System Errors
Probe Calibration £13.3% '\‘(f(rzrgf" 2 1 1 +665% | £665% | «
Probe Calibration Drift +1.7% Rectangular V3 1 1 +1.0% +1.0% °°
Probe Linearity +4.7% Rectangular V3 1 1 +2.7% +2.7% °°
Broadband Signal 1+3.0% Rectangular V3 1 1 +1.7% +1.7% °°
Probe Isotropy 17.6% Rectangular V3 1 1 1+4.4% 1+4.4% °°
Other Probe + +0.7% Normal 1 1 1 £0.7% £0.7% |
RF Ambient +1.8% Normal 1 1 1 +1.8% +1.8% ©
Probe Positioning +0.006mm Normal 1 0.14 | 0.14 +0.10% +0.10% °°
Data Processing +1.2% Normal 1 1 1 +1.2% +1.2% °°
Phantom and Device Errors
Conductivity (meas.)PAX +2.5% Normal 1 0.78 | 0.71 +2.0% +1.8% 100
Conductivity (temp.)B8 +3.3% Rectangular V3 0.78 | 0.71 +1.5% +1.4% w0
Phantom Permittivity +14.0% Rectangular V3 0 0 +0% 0% °°
Distance DUT — TSL 12.0% Normal 1 2 2 14.0% 1+4.0% °°
Device Positioning 1+2.4%/+2.8% Normal 1 1 1 +2.8% +2.8% 30
Device Holder +3.4%/+3.5% Normal 1 1 1 1+3.5% +3.5% 30
DUT Modulation™ 1+2.4% Rectangular V3 1 1 +1.4% +1.4% 0
Time-average SAR +1.7% Rectangular V3 1 1 +1.0% +1.0% °°
DUT drift +2.5% Normal 1 1 1 12.5% 12.5% 30
Val Antenna Unc."? 1+0.0% Normal 1 1 1 +0% 0%
Unc. Input Power"@ 10.0% Normal 1 1 1 +0% +0%
Correction to the SAR results
C(e,0) +1.9% Normal 1 1 0.84 +1.9% +1.6%
SAR scalingP 1+0.0% Rectangular V3 1 1 +0% 0%
Combined Standard Uncertainty (K =1) +12.54% +12.44%
Expanded Uncertainty (K = 2) +25.1% +24.9%

Uncertainty budget for frequency range 300 MHz to 3 GHz
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Source of Uncertainty Tolerance P.rob.abil.ity Divisor Ci ci Uns::t:r::iil;(:l Uns::t:r::iil;(:l Vi
(* %) Distribution (19) (10g) Veff
(19) (109)
Measurement System Errors
Probe Calibration +13.1% ’\‘(‘f(rzrgf" 2 1 1 £70% | £70% | =
Probe Calibration Drift +1.7% Rectangular | 3 1 1 +1.0% 11.0% °°
Probe Linearity +4.7% Rectangular | 3 1 1 +2.7% +2.7% °°
Broadband Signal 12.6% Rectangular | 3 1 1 +1.5% +1.5% °°
Probe Isotropy 17.6% Rectangular | 3 1 1 1+4.4% 1+4.4% °°
Other Probe + Electronic +1.2% Normal 1 1 1 +1.2% +1.2% ©
RF Ambient +1.8% Normal 1 1 1 +1.8% +1.8% ©
Probe Positioning +0.005mm Normal 1 0.29 0.29 +0.15% +0.15% °°
Data Processing +2.3% Normal 1 1 1 +2.3% +2.3% °°
Phantom and Device Errors
Conductivity (meas.)PAX +2.5% Normal 1 0.78 | 0.71 +2.0% +1.8% 60
Conductivity (temp.)B8 1+3.3% Rectangular | 3 0.78 | 0.71 +1.5% +1.4% w0
Phantom Permittivity +14.0% Rectangular | 3 0.25 0.25 +2% +2% ©
Distance DUT — TSL 12.0% Normal 1 2 2 1+4.0% 1+4.0% °°
Device Positioning +2.4%/+2.8% Normal 1 1 1 +2.8% +2.8% 30
Device Holder +3.4%/+3.5% Normal 1 1 1 1+3.5% +3.5% 30
DUT Modulation™ 1+2.4% Rectangular | 3 1 1 +1.4% +1.4% o
Time-average SAR +1.7% Rectangular | 3 1 1 +1.0% 11.0% o
DUT drift +2.5% Normal 1 1 1 +2.5% 12.5% 30
Val Antenna Unc."? 1+0.0% Normal 1 1 1 +0% 0%
Unc. Input Power'@ 10.0% Normal 1 1 1 +0% 0%
Correction to the SAR results
Deviation to Target +1.9% Normal 1 1 0.84 +1.9% +1.6%
SAR scalingP 10.0% Rectangular | 3 1 1 0% 0%
Combined Standard Uncertainty (K= 1) +12.8% +12.7%
Expanded Uncertainty (K = 2) +25.6% +25.4%

Uncertainty budget for frequency range 3 GHz to 6 GHz
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4. Test Specification, Methods and Procedures

The tests documented in this report were performed in accordance
IC RSS-102 Issue 6: December 2023 Radio Frequency (RF) Exposure Compliance of
Radiocommunication Apparatus (All Frequency Bands)

IEC/IEEE 62209-1528:2020 Measurement procedure for the assessment of specific absorption rate
of human exposure to radio frequency fields from hand-held and body-mounted wireless
communication devices - Part 1528: Human models, instrumentation, and procedures (Frequency
range of 4 MHz to 10 GHz)

IEEE 1528:2013

KDB 865664 D01 SAR Measurement 100 MHz to 6 GHz v01r04

KDB 865664 D02 RF Exposure Reporting v01r02

KDB 248227 D01 802 11 Wi-Fi SAR v02r02

KDB 447498 D04 Interim General RF Exposure Guidance v01

In addition to the above, the following information was used:
o TCB workshop April, 2019; Page 19, Tissue Simulating Liquids(TSL)
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5. SAR Measurement System
5.1.Definition of Specific Absorption Rate (SAR)

SAR is related to the rate at which energy is absorbed per unit mass in an object exposed to a radio field. The
SAR distribution in a biological body is complicated and is usually carried out by experimental techniques or
numerical modeling. The standard recommends limits for two tiers of groups, occupational/controlled and
general population/uncontrolled, based on a person’s awareness and ability to exercise control over his or her
exposure. In general, occupational/controlled exposure limits are higher than the limits for general
population/uncontrolled.

The SAR definition is the time derivative (rate) of the incremental energy (dW) absorbed by (dissipated in) an
incremental mass (dm) contained in a volume element (dv) of a given density (p). The equation description is
as below:

i (am) =t o)

SAR=ilam/) " @
SAR is expressed in units of Watts per kilogram (W/kg)
SAR measurement can be related to the electrical field in the tissue by

o|E[*
SAR =

Where: o is the conductivity of the tissue, p is the mass density of the tissue and E is the RMS electrical field
strength.

5.2.SPEAG DASY System

DASY system consists of high precision robot, probe alignment sensor, phantom, robot controller, controlled
measurement server and near-field probe. The robot includes six axes that can move to the precision position
of the DASY5 software defined. The DASY software can define the area that is detected by the probe. The
robot is connected to controlled box. Controlled measurement server is connected to the controlled robot box.
The DAE includes amplifier, signal multiplexing, AD converter, offset measurement and surface detection. It is
connected to the Electro-optical coupler (ECO). The ECO performs the conversion form the optical into digital
electric signal of the DAE and transfers data to the PC.




A_ TUVRheinland®

Priifbericht - Produkte
Test Report - Products

Priufbericht - Nr.: CN258N6G 004 Seite 17 von 36

Test Report No. Page 17 of 36

Remote Control Box PC

O [ 1—
Signal Lamps Electra-Optical Converter (EOC)
~ U
DAE
{Opt. Link)
Measurement Server
E-field Probe
Light Beam
2y Serial +
Digital /O
, —— Phantom
|| Tissue Simulating
Licuid
Teach Pendant ™ Device Under Test
[ — Robot Controller
Device Holder
O
DASY System Setup
5.2.1.Robot

The DASY system uses the high precision robots from Staubli SA (France). For the 6-axis controller system,
the robot controller version (DASY5: CS8c) from Staubli is used. The Staubli robot series have many features
that are important for our application:

« High precision (repeatability £20.035 mm)

+ High reliability (industrial design)

- Jerk-free straight movements

- Low ELF interference (the closed metallic construction shields against motor control fields)
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5.2.2. Probes
The SAR measurement is conducted with the dosimetric probe. The probe is specially designed and calibrated

for use in liquid with high permittivity. The dosimetric probe has special calibration in liquid at different

frequency.

Model EX3DV4
Symmetrical design with triangular core. Built-in shielding against

Construction static charges. PEEK enclosure material (resistant to organic
solvents, e.g., DGBE).

Frequency 4_MHz_ —10 GHz
Linearity: £0.2 dB (30 MHz — 10 GHz)

Di .. +0.1 dB in TSL (rotation around probe axis)

irectivity

+0.3 dB in TSL (rotation normal to probe axis)

10 uW/g — >100 mW/g

Linearity: £0.2 dB (noise: typically <1 pW/g)

Overall length: 337 mm (tip: 20 mm)

Dimensions Tip diameter: 2.5 mm (body: 12 mm)

Typical distance from probe tip to dipole centers: 1 mm

Dynamic Range

5.2.3.Data Acquisition Electronics (DAE)

Model DAE4
Signal amplifier, multiplexer, A/D converter and control logic.
. Serial optical link for communication with DASY embedded i =]
Construction =

system (fully remote controlled). Two step probe touch detector
for mechanical surface detection and emergency robot stop.

Measurement -100 to +300 mV (16 bit resolution and two range settings: 4mV,
Range 400mV)

Input Offset .

Voltage < 5pV (with auto zero)

Input Bias Current | <50 fA

Dimensions 60 x 60 x 68 mm

5.2.4.Phantoms

Model Twin SAM
The shell corresponds to the specifications of the Specific =i Sy
Anthropomorphic  Mannequin (SAM) phantom defined in | 7T
IEC/IEEE 62209-1528. It enables the dosimetric evaluation of left i‘
and right hand phone usage as well as body-mounted usage at | 4 ""**’i i
the flat phantom region. A cover prevents evaporation of the 'ﬂ, F
liquid. Reference markings on the phantom allow the complete S
setup of all predefined phantom positions and measurement grids
by teaching three points with the robot.

Material Vinylester, glass fiber reinforced (VE-GF)

Shell Thickness 2+ 0.2 mm (6 £ 0.2 mm at ear point)

Length: 1000 mm

Construction

Dimensions Width: 500 mm

Height: adjustable feet
Filling Volume approx. 25 liters
Model ELI

The ELI phantom is used for compliance testing of handheld and
body-mounted wireless devices in the frequency range of 4 MHz
to 10 GHz. ELlI is fully compatible with the IEC/IEEE 62209-1528
standard and all known tissue simulating liquids. ELI has been
optimized regarding its performance and can be integrated into
our standard phantom tables. A cover prevents evaporation of the
liquid. Reference markings on the phantom allow installation of
the complete setup, including all predefined phantom positions

Construction
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and measurement grids, by teaching three points. The phantom
is compatible with all of SPEAG's dosimetric probes and dipoles.

Material

Vinylester, glass fiber reinforced (VE-GF)

Shell Thickness

2.0 + 0.2 mm (bottom plate)

Dimensions

Major axis: 600 mm
Minor axis: 400 mm

Filling Volume

approx. 30 liters

5.2.5.Device Holder

Model

Mounting Device

Construction

In combination with the Twin SAM Phantom or ELI4, the Mounting
Device enables the rotation of the mounted transmitter device in
spherical coordinates. Rotation point is the ear opening point.
Transmitter devices can be easily and accurately positioned
according to IEC, IEEE, FCC or other specifications. The device
holder can be locked for positioning at different phantom sections
(left head, right head, flat).

Material

POM

Model

Laptop Extensions Kit

Construction

Simple but effective and easy-to-use extension for Mounting
Device that facilitates the testing of larger devices according to
IEC 62209-1528 (e.g., laptops, cameras, etc.). It is lightweight and
fits easily on the upper part of the Mounting Device in place of the
phone positioner.

Material

POM, Acrylic glass, Foam

(3}

.2.6.System Validation Dipoles

Model

D-Serial

Construction

Symmetrical dipole with 1/4 balun. Enables measurement of feed
point impedance with NWA. Matched for use near flat phantoms
filled with tissue simulating solutions.

Frequency

750 MHz to 5800 MHz

Return Loss

>20dB

Power Capability

> 100 W (f < 1GHz), > 40 W (f > 1GHz)
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5.2.7. Tissue Simulating Liquids
For SAR measurement of the field distribution inside the phantom, the phantom must be filled with
homogeneous tissue simulating liquid to a depth of at least 15 cm. For head SAR testing, the liquid height from
the ear reference point (ERP) of the phantom to the liquid top surface is larger than 15 cm. For body SAR
testing, the liquid height from the center of the flat phantom to the liquid top surface is larger than 15 cm. The
nominal dielectric values of the tissue simulating liquids in the phantom and the tolerance of 5% are listed.

Photo of Liquid Height for Head Position

Photo of Liquid Height for Body Position

The dielectric properties of the head tissue simulating liquids are defined in IEC 62209-1528. The dielectric
properties of the tissue simulating liquids were verified prior to the SAR evaluation using a dielectric
assessment kit and a network analyzer.

Targets of Tissue Simulating Liquid

Frequency Target Range of Target Range of
(MHz) Permittivity *5% Conductivity *5%
For Head
750 41.9 39.8~44.0 0.89 0.85~0.93
835 41.5 39.4 ~43.6 0.90 0.86 ~ 0.95
900 41.5 39.4 ~43.6 0.97 0.92 ~1.02
1450 40.5 38.5~42.5 1.20 1.14~1.26
1640 40.3 38.3~42.3 1.29 1.23~1.35
1750 40.1 38.1~42.1 1.37 1.30~1.44
1800 40.0 38.0~42.0 1.40 1.33~1.47
1900 40.0 38.0~42.0 1.40 1.33~1.47
2000 40.0 38.0~42.0 1.40 1.33~1.47
2300 39.5 37.5~415 1.67 1.59~1.75
2450 39.2 37.2~41.2 1.80 1.71~1.89
2600 39.0 37.1~41.0 1.96 1.86 ~ 2.06
3500 37.9 36.0 ~39.8 2.91 2.76 ~ 3.06
5200 36.0 34.2~37.8 4.66 4.43 ~4.89
5300 35.9 34.1~37.7 4.76 4.52 ~ 5.00
5500 35.6 33.8~374 4.96 4.71~5.21
5600 35.5 33.7~37.3 5.07 4.82 ~5.32
5800 35.3 33.5~ 371 5.27 5.01 ~ 5.53
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The following table gives the recipes for tissue simulating liquids.

Recipes of Tissue Simulating Liquid

Diethylene
T.Rsp";e Bact:ncnd DGBE HEC NaCl Sucrose ;':':83 Water I\Gnlg':g!
hexylether
H750 0.2 - 0.2 1.5 56.0 - 421 -
H835 0.2 - 0.2 1.5 57.0 - 411 -
H900 0.2 - 0.2 1.4 58.0 - 40.2 -
H1450 - 43.3 - 0.6 - - 56.1 -
H1640 - 45.8 - 0.5 - - 53.7 -
H1750 - 47.0 - 0.4 - - 52.6 -
H1800 - 44.5 - 0.3 - - 55.2 -
H1900 - 44.5 - 0.2 - - 55.3 -
H2000 - 44.5 - 0.1 - - 55.4 -
H2300 - 44.9 - 0.1 - - 55.0 -
H2450 - 45.0 - 0.1 - - 54.9 -
H2600 - 45.1 - 0.1 - - 54.8 -
H3500 - 8.0 - 0.2 - 20.0 71.8 -
H5G - - - - - 17.2 65.5 17.3
Simulating Head Liquid (HBBL600-6000MHz), Manufactured by SPEAG:
Water (% by weight) Esters, Emulsifiers, Inhibitors (% by weight) Sodium salt (% by weight)
50 - 65% 10 - 30% 8 - 25%

5.2.8.SAR System Verification

The system check verifies that the system operates within its specifications. It is performed daily or before
every SAR measurement. The system check uses normal SAR measurements in the flat section of the
phantom with a matched dipole at a specified distance. The system verification setup is shown as below.

Tuning
element

3D Probe positioner

ield probe

~ [ Flat Phantom

Signal

Generator

System Verification Setup
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The validation dipole is placed beneath the flat phantom with the specific spacer in place. The distance spacer
is touch the phantom surface with a light pressure at the reference marking and be oriented parallel to the long
side of the phantom. The spectrum analyzer measures the forward power at the location of the system check
dipole connector. The signal generator is adjusted for the desired forward power (250 mW is used for 700 MHz
to 2 GHz, 100 mW is used for 2 GHz to 6 GHz) at the dipole connector and the power meter is read at that
level. After connecting the cable to the dipole, the signal generator is readjusted for the same reading at power
meter.

After system check testing, the SAR result will be normalized to 1W forward input power and compared with
the reference SAR value derived from validation dipole certificate report. The deviation of system check should
be within 10 %.
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6. SAR Measurement Procedure

According to the SAR test standard, the recommended procedure for assessing the peak spatial-average SAR
value consists of the following steps:

(a) Power reference measurement
(b) Area scan

(c) Zoom scan

(d) Power drift measurement

The SAR measurement procedures for each of test conditions are as follows:
(a) Make EUT to transmit maximum output power

(b) Measure conducted output power through RF cable

(c) Place the EUT in the specific position of phantom

(d) Perform SAR testing steps on the DASY system

(e) Record the SAR value

6.1.Area & Zoom Scan Procedure

First Area Scan is used to locate the approximate location(s) of the local peak SAR value(s). The measurement
grid within an Area Scan is defined by the grid extent, grid step size and grid offset. Next, in order to determine
the EM field distribution in a three-dimensional spatial extension, Zoom Scan is required. The Zoom Scan is
performed around the highest E-field value to determine the averaged SAR-distribution over 10 g. According
to KDB 865664 D01, the resolution for Area and Zoom scan is specified in the table below.

Items <=2 GHz 2-3 GHz 3-4 GHz 4-5 GHz 5-6 GHz
Area Scan _ _ _ _ _

(Ax, Ay) <=15mm <=12mm <=12mm <=10 mm <=10 mm
Zoom Scan _ _ _ _ _

(Ax, Ay) <=8 mm <=5mm <=5mm <=4 mm <=4 mm
Zoo(rRZS)can <=5mm <=5mm <=4 mm <=3 mm <=2 mm
Zoom Scan _ _ _ _ _

Volume >= 30 mm >= 30 mm >= 28 mm >= 25 mm >= 22 mm

Note:
When zoom scan is required and report SAR is <= 1.4 W/kg, the zoom scan resolution of Ax / Ay (2-3GHz: <=
8 mm, 3-4GHz: <= 7 mm, 4-6GHz: <= 5 mm) may be applied.

6.2.Volume Scan Procedure

The volume scan is used for assess overlapping SAR distributions for antennas transmitting in different
frequency bands. It is equivalent to an oversized zoom scan used in standalone measurements. The
measurement volume will be used to enclose all the simultaneous transmitting antennas. For antennas
transmitting simultaneously in different frequency bands, the volume scan is measured separately in each
frequency band. In order to sum correctly to compute the 1g aggregate SAR, the EUT remain in the same test
position for all measurements and all volume scan use the same spatial resolution and grid spacing. When all
volume scan were completed, the software, SEMCAD postprocessor can combine and subsequently
superpose these measurement data to calculating the multiband SAR.
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6.3.Power Drift Monitoring

All SAR testing is under the EUT install full charged battery and transmit maximum output power. In DASY
measurement software, the power reference measurement and power drift measurement procedures are used
for monitoring the power drift of EUT during SAR test. Both these procedures measure the field at a specified
reference position before and after the SAR testing. The software will calculate the field difference in dB. If the
power drift more than 5%, the SAR will be retested.

6.4.Spatial Peak SAR Evaluation

The procedure for spatial peak SAR evaluation has been implemented according to the test standard. It can
be conducted for 1g and 10g, as well as for user-specific masses. The DASY software includes all numerical
procedures necessary to evaluate the spatial peak SAR value.

The base for the evaluation is a "cube" measurement. The measured volume must include the 1g and 10g
cubes with the highest averaged SAR values. For that purpose, the center of the measured volume is aligned
to the interpolated peak SAR value of a previously performed area scan.

The entire evaluation of the spatial peak values is performed within the post-processing engine (SEMCAD).
The system always gives the maximum values for the 1g and 10g cubes. The algorithm to find the cube with
highest averaged SAR is divided into the following stages:

(a) Extraction of the measured data (grid and values) from the Zoom Scan

(b) Calculation of the SAR value at every measurement point based on all stored data (A/D values and
measurement parameters)

(c) Generation of a high-resolution mesh within the measured volume

(d) Interpolation of all measured values form the measurement grid to the high-resolution grid

(e) Extrapolation of the entire 3-D field distribution to the phantom surface over the distance from sensor to
surface

(f) Calculation of the averaged SAR within masses of 1g and 10g

6.5.SAR Averaged Methods

In DASY, the interpolation and extrapolation are both based on the modified Quadratic Shepard’s method. The
interpolation scheme combines a least-square fitted function method and a weighted average method which
are the two basic types of computational interpolation and approximation.

Extrapolation routines are used to obtain SAR values between the lowest measurement points and the inner
phantom surface. The extrapolation distance is determined by the surface detection distance and the probe
sensor offset. The uncertainty increases with the extrapolation distance. To keep the uncertainty within 1% for
the 1 g and 10 g cubes, the extrapolation distance should not be larger than 5 mm.
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7. SAR Measurement Evaluation
7.1.EUT Configuration and Setting

<Considerations Related to WLAN for Setup and Testing>

In general, various vendor specific external test software and chipset based internal test modes are typically
used for SAR measurement. These chipset based test mode utilities are generally hardware and manufacturer
dependent, and often include substantial flexibility to reconfigure or reprogram a device. A Wi-Fi device must
be configured to transmit continuously at the required data rate, channel bandwidth and signal modulation,
using the highest transmission duty factor supported by the test mode tools for SAR measurement. The test
frequencies established using test mode must correspond to the actual channel frequencies. When 802.11
frame gaps are accounted for in the transmission, a maximum transmission duty factor of 92 - 96% is typically
achievable in most test mode configurations. A minimum transmission duty factor of 85% is required to avoid
certain hardware and device implementation issues related to wide range SAR scaling. In addition, a periodic
transmission duty factor is required for current generation SAR systems to measure SAR correctly. The
reported SAR must be scaled to 100% transmission duty factor to determine compliance at the maximum tune-
up tolerance limit.

According to KDB 248227 D01, this device has installed WLAN engineering testing software which can provide
continuous transmitting RF signal. During WLAN SAR testing, this device was operated to transmit
continuously at the maximum transmission duty with specified transmission mode, operating frequency, lowest
data rate, and maximum output power.

Initial Test Configuration

An initial test configuration is determined for OFDM transmission modes in 2.4 GHz and 5 GHz bands
according to the channel bandwidth, modulation and data rate combination(s) with the highest maximum output
power specified for production units in each standalone and aggregated frequency band. When the same
maximum power is specified for multiple transmission modes in a frequency band, the largest channel
bandwidth, lowest order modulation, lowest data rate and lowest order 802.11a/g/n/ac mode is used for SAR
measurement, on the highest measured output power channel in the initial test configuration, for each
frequency band.

Subsequent Test Configuration

SAR measurement requirements for the remaining 802.11 transmission mode configurations that have not
been tested in the initial test configuration are determined separately for each standalone and aggregated
frequency band, in each exposure condition, according to the maximum output power specified for production
units. Additional power measurements may be required to determine if SAR measurements are required for
subsequent highest output power channels in a subsequent test configuration. When the highest reported SAR
for the initial test configuration according to the initial test position or fixed exposure position requirements, is
adjusted by the ratio of the subsequent test configuration to initial test configuration specified maximum output
power and the adjusted SAR is =< 1.2 W/kg, SAR is not required for that subsequent test configuration.

SAR Test Configuration and Channel Selection

When multiple channel bandwidth configurations in a frequency band have the same specified maximum
output power, the initial test configuration is using largest channel bandwidth, lowest order modulation, lowest
data rate, and lowest order 802.11 mode (i.e., 802.11a is chosen over 802.11n then 802.11ac or 802.11g is
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chosen over 802.11n). After an initial test configuration is determined, if multiple test channels have the same
measured maximum output power, the channel chosen for SAR measurement is determined according to the
following.

1) The channel closest to mid-band frequency is selected for SAR measurement.

2) For channels with equal separation from mid-band frequency; for example, high and low channels or two
mid-band channels, the higher frequency (number) channel is selected for SAR measurement.

<Considerations Related to Bluetooth for Setup and Testing>

This device has installed Bluetooth engineering testing software which can provide continuous transmitting RF
signal. During Bluetooth SAR testing, this device was operated to transmit continuously at the maximum
transmission duty with specified transmission mode, operating frequency, lowest data rate, and maximum
output power.

<Considerations Related to SDR for Setup and Testing>

This device has installed SDR engineering testing software which can provide continuous transmitting RF
signal. During SDR SAR testing, this device was operated to transmit continuously at the maximum
transmission duty with specified transmission mode, operating frequency, lowest data rate, and maximum
output power.

7.2.EUT Testing Position

7.2.1.Exposure Conditions

For this device, SAR evaluation is required on all sides and edges with a transmitting antenna within 25 mm
from that surface or edge, at 5 mm separation from a flat phantom, for the data modes, wireless technologies
and frequency bands supported by the device to determine SAR compliance, and add Worst Case at 0 mm
separation from a flat phantom, Next to the Hand exposure requires 10-g SAR.

1 oo
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7.3.Simultaneous Transmission Possibilities

The simultaneous transmission possibilities for this device:
N/A

Note:

1. Bluetooth (LE), 2.4GHz Wi-Fi and 5.8GHz Wi-Fi share the same one ANT

2. 2.4GHz SDR and 5GHz SDR share the same one ANT

3. Bluetooth (LE), 2.4GHz Wi-Fi and 5.8GHz Wi-Fi cannot transmit simultaneously with 2.4GHz SDR and
5GHz SDR, when EUT works in Bluetooth (LE), 2.4GHz Wi-Fi and 5.8GHz Wi-Fi modes, 2.4GHz SDR
and 5GHz SDR will unavailable, vice-versa.

7.4.Tissue Verification

The measuring results for tissue simulating liquid are shown as below.

Test Tissue eI Measured Measured Target Target Conductivity | Permittivity
Date Type (MH2) Conductivity | Permittivity | Conductivity | Permittivity Deviation Deviation
(0) (£r) (0) (£r) (%) (%)
2450 1.845 39.398 1.80 39.20 2.50 0.51
2412 1.804 39.560 1.77 39.27 2.09 0.74
Apr. 15, 2025|  H2450 2440 1.834 39.440 1.79 39.22 2.40 0.56
2443 1.837 39.427 1.79 39.21 2.45 0.55
5250 4.561 37.438 4.71 35.90 -3.16 4.28
5201 4.518 37.570 4.66 36.00 -3.05 4.36
Apr. 16, 2025 H5G 5241 4.554 37.462 4.70 35.96 -3.11 4.18
5261 4.576 37.414 4.72 35.94 -3.05 4.10
5321 4.632 37.322 4.72 35.94 -1.86 3.85
5600 4.938 36.734 5.07 35.50 -2.60 3.48
5496 4.814 36.997 4.96 35.61 -2.85 3.89
5500 4.825 36.980 4.96 35.60 -2.72 3.88
Apr. 17, 2025 H5G 5596 4.929 36.735 5.06 35.50 -2.67 3.48
5700 5.069 36.700 5.17 35.40 -1.95 3.67
5706 5.071 36.680 5.18 35.39 -2.01 3.65
5800 5.145 36.469 5.27 35.30 -2.37 3.31
5741 5.094 36.595 521 35.36 -2.23 3.49
5745 5.099 36.588 5.22 35.35 -2.22 3.50
5746 5.099 36.588 5.22 35.35 -2.22 3.50
5781 5.130 36.499 5.25 35.32 -2.29 3.34
Apr. 18, 2025 H5G 5785 5.129 36.496 5.26 35.31 -2.40 3.36
5786 5.129 36.496 5.26 35.31 -2.40 3.36
5821 5171 36.391 5.29 35.28 -2.27 3.15
5825 5.176 36.387 5.30 35.27 -2.27 3.17
5826 5.178 36.382 5.30 35.27 -2.23 3.15
Note:

The dielectric properties of the tissue simulating liquid must be measured within 24 hours before the SAR
testing and within £5% of the target values. Liquid temperature during the SAR testing must be within +2 °C.
7.5.System Validation

The SAR measurement system was validated according to procedures in KDB 865664 D01. The validation
status in tabulated summary is as below.

Test
Date

Probe
SIN

Calibration Point

Measured
Conductivity
(o)

Measured
Permittivity
(er)

Validation for CW

Validation for Modulation

Sensitivity
Range

Probe
Linearity

Probe
Isotropy

Modulation
Type

Duty Factor

PAR
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Apr. 15, 2025 7506 Head 2450 1.845 39.398 Pass Pass Pass OFDM N/A Pass
Apr. 16, 2025 7506 Head 5250 4.561 37.438 Pass Pass Pass OFDM N/A Pass
Apr. 17, 2025 7506 Head 5600 4.938 36.734 Pass Pass Pass OFDM N/A Pass
Apr. 18, 2025 7506 Head 5800 5.145 36.469 Pass Pass Pass OFDM N/A Pass
7.6.System Verification
The measuring result for system verification is tabulated as below.
Normalized
Test Frequency 1‘;vAT:19et M::;‘_':ed to 1W Deviation Dipole Probe DAE
Date (MHz) Wik f’ Wik f’ SAR-1g (%) SIN SIN SIN
9 9 (Wikg)
Apr. 15, 2025 2450 53.40 5.09 50.90 -4.68 1014 7506 1557
Apr. 16, 2025 5250 79.30 8.24 82.40 3.91 1280 7506 1557
Apr. 17, 2025 5600 83.30 8.36 83.60 0.36 1280 7506 1557
Apr. 18, 2025 5800 80.70 7.83 78.30 -2.97 1280 7506 1557
Note:

Comparing to the reference SAR value provided by SPEAG, the validation data should be within its
specification of 10 %. The result indicates the system check can meet the variation criterion and the plots can
be referred to Appendix A of this report.
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8. SAR Measurement Evaluation

8.1.Maximum Conducted Power

The maximum conducted average power (Unit: dBm) and including tune-up tolerance is shown as below.

<Bluetooth>

Mode Bluetooth LE 1M
Channel / Frequency (MHz) 0 (2402) 19 (2440) 39 (2480)
average 6.93 7.03 6.97
Tune-Up 7.5
Mode Bluetooth LE 2M
Channel / Frequency (MHz) 0 (2402) 19 (2440) 39 (2480)
average 6.92 7.08 7.01
Tune-Up 7.5
<2.4GHz SDR>
Mode SDR 10M
Channel / Frequency (MHz) 0 (2408) 8 (2448) 14 (2478)
average 16.81 16.8 16.81
Tune-Up 17.0
Mode SDR 20M
Channel / Frequency (MHz) 1(2412) 7 (2442) 13 (2472)
average 14.76 16.81 14.41
Tune-Up 15.0 17.0 15.0
< 2.4GHz Wi-Fi>
Mode 802.11b (1Mbps)
Channel / Frequency (MHz) 1(2412) 6 (2437) 11 (2462)
average 17.05 16.89 16.87
Tune-Up 17.5
Mode 802.11g (6Mbps)
Channel / Frequency (MHz) 1(2412) 6 (2437) 11 (2462)
average 16.65 16.56 16.61
Tune-Up 17.0
Mode 802.11n (HT20) (MCSO0)
Channel / Frequency (MHz) 1(2412) 6 (2437) 11 (2462)
average 16.62 16.63 16.78
Tune-Up 17.0
Mode 802.11ax20
Channel / Frequency (MHz) 1(2412) 6 (2437) 11 (2462)
average 16.59 16.65 16.71
Tune-Up 17.0
<5.2GHz SDR>
Mode SDR 10M
Channel / Frequency (MHz) 35 (5176) 41 (5206) 47 (5236)
average 16.87 16.65 16.94
Tune-Up 17.0
Mode SDR 20M
Channel / Frequency (MHz) 36 (5180) 40 (5201) 48 (5241)
average 16.66 16.83 16.81
Tune-Up 17.0




Priifbericht - Produkte
Test Report - Products

A TUVRheinland®

Prufbericht - Nr.:

CN258N6G 004

Seite 30 von 36

Test Report No. Page 30 of 36
<5.3GHz SDR>
Mode SDR 10M
Channel / Frequency (MHz) 51 (5256) 57 (5286) 65 (5326)
average 16.56 16.97 16.87
Tune-Up 17.5
Mode SDR 20M
Channel / Frequency (MHz) 52 (5261) 56 (5281) 64 (5321)
average 16.95 16.82 16.93
Tune-Up 17.5
<5.6GHz SDR>
Mode SDR 10M
Channel / Frequency (MHz) 99 (5496) 119 (5596) 141 (5706)
average 16.60 16.62 16.60
Tune-Up 17.0
Mode SDR 20M
Channel / Frequency (MHz) 100 (5500) 120 (5600) 140 (5700)
average 16.90 16.82 16.88
Tune-Up 17.0
<5.8GHz SDR>
Mode SDR 10M
Channel / Frequency (MHz) 148 (5741) 156 (5781) 164 (5821)
average 12.48 12.22 12.09
Tune-Up 12.5
Mode SDR 20M
Channel / Frequency (MHz) 149 (5746) 157 (5786) 165 (5826)
average 12.48 12.29 12.12
Tune-Up 12.5
<5.8GHz Wi-Fi >
Mode 802.11a (6Mbps)
Channel / Frequency (MHz) 149 (5745) 157 (5785) 165 (5825)
average 12.22 12.41 12.23
Tune-Up 13.0
Mode 802.11n (HT20) (MCS0)
Channel / Frequency (MHz) 149 (5745) 157 (5785) 165 (5825)
average 12.43 12.34 12.18
Tune-Up 13.0
Mode 802.11ax20
Channel / Frequency (MHz) 149 (5745) 157 (5785) 165 (5825)
average 12.51 12.18 12.09
Tune-Up 13.0
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8.2.SAR Testing Results

8.2.1.SAR Test Reduction Considerations

<KDB 447498 D01, General RF Exposure Guidance>

Testing of other required channels within the operating mode of a frequency band is not required when the

reported SAR for the mid-band or highest output power channel is:

(1) =0.8 W/kg or 2.0 W/kg, for 1-g or 10-g respectively, when the transmission band is < 100 MHz

(2) =0.6 W/kg or 1.5 W/kg, for 1-g or 10-g respectively, when the transmission band is between 100 MHz
and 200 MHz

(3) =0.4 W/kg or 1.0 W/kg, for 1-g or 10-g respectively, when the transmission band is = 200 MHz

<KDB 248227 D01, SAR Guidance for Wi-Fi Transmitters>

(1) For handsets operating next to ear, hotspot mode or mini-tablet configurations, the initial test position
procedures were applied. The test position with the highest extrapolated peak SAR will be used as the
initial test position. When the reported SAR of initial test position is <= 0.4 W/kg, SAR testing for remaining
test positions is not required. Otherwise, SAR is evaluated at the subsequent highest peak SAR positions
until the reported SAR result is <= 0.8 W/kg or all test positions are measured.

(2) For WLAN 2.4 GHz, the highest measured maximum output power channel for DSSS was selected for
SAR measurement. When the reported SAR is <= 0.8 W/kg, no further SAR testing is required. Otherwise,
SAR is evaluated at the next highest measured output power channel. When any reported SAR is > 1.2
W/kg, SAR is required for the third channel. For OFDM modes (802.11g/n), SAR is not required when the
highest reported SAR for DSSS is adjusted by the ratio of OFDM to DSSS specified maximum output
power and it is <= 1.2 W/kg.

(3) For WLAN 5 GHz, the initial test configuration was selected according to the transmission mode with the
highest maximum output power. When the reported SAR of initial test configuration is > 0.8 W/kg, SAR is
required for the subsequent highest measured output power channel until the reported SAR result is <=
1.2 W/kg or all required channels are measured. For other transmission modes, SAR is not required when
the highest reported SAR for initial test configuration is adjusted by the ratio of subsequent test
configuration to initial test configuration specified maximum output power and it is <= 1.2 W/kg.
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8.2.2.SAR Results for Body Exposure Condition (Separation Distance is 0.5 cm Gap)

Separation L LIEEIey . Power Measured Scaled
';':t Band Mode P(Etsi:n Distance | Ch. | Fre. | ANT. T:::':rp C°::;:tr°d SF'::L':? Drift SAR-lg | SAR-1g
: (cm) e e (dB) (Wikg) (Wikg)
2.4GHz SDR[20MHz| Front Face 0.5 7 (2443 0 17.0 | 16.810 | 1.04 | 0.09 | 0.082 0.09
2.4GHz SDR[20MHz| Rear Face 0.5 7 (2443 0 17.0 | 16.810 | 1.04 | 0.05 | 0.106 0.11
1 [2.4GHz SDR|20MHz| Right Side 0.5 7 (2443 0 17.0 | 16.810 | 1.04 | -0.05| 0.175 0.18
2.4GHz SDR[20MHz|  Top Side 0.5 7 (2443 0 17.0 | 16.810 | 1.04 | -0.04| 0.020 0.02
2.4GHz SDR[20MHz| Bottom Side 0.5 7 (2443 0 17.0 | 16.810 | 1.04 | 0.02 | 0.078 0.08
2.4GHz SDR[20MHz| Front Face 0.5 7 [2443| 1 17.0 | 16.810 | 1.04 | -0.12| 0.066 0.07
2.4GHz SDR[20MHz| Rear Face 0.5 7 [2443| 1 17.0 | 16.810 | 1.04 | 0.05 | 0.084 0.09
2.4GHz SDR[20MHz| Left Side 0.5 7 [2443| 1 17.0 | 16.810 | 1.04 | 0.06 | 0.140 0.15
2.4GHz SDR[20MHz|  Top Side 0.5 7 [2443| 1 17.0 | 16.810 | 1.04 | -0.01| 0.064 0.07
2.4GHz SDR[20MHz| Bottom Side 0.5 7 [2443| 1 17.0 | 16.810 | 1.04 | -0.02| 0.042 0.04
5.2GHz SDR|20MHz| Front Face 0.5 40 | 5201 | 0O 17.0 | 16.830 | 1.04 | 0.09 | 0.197 0.20
5.2GHz SDR|20MHz| Rear Face 0.5 40 | 5201 | 0O 17.0 | 16.830 | 1.04 | 0.05 | 0.237 0.25
2 |5.2GHz SDR|20MHz| Right Side 0.5 40 | 5201 | 0O 17.0 | 16.830 | 1.04 | -0.04| 1.040 1.08
5.2GHz SDR|20MHz| Top Side 0.5 40 | 5201 | 0O 17.0 | 16.830 | 1.04 | 0.05 | 0.095 0.10
5.2GHz SDR|20MHz| Bottom Side 0.5 40 | 5201 | 0O 17.0 | 16.830 | 1.04 | -0.01| 0.387 0.40
5.2GHz SDR|20MHz| Front Face 0.5 40 | 5201 | 1 17.0 | 16.830 | 1.04 | 0.03 | 0.354 0.37
5.2GHz SDR|20MHz| Rear Face 0.5 40 | 5201 | 1 17.0 | 16.830 | 1.04 | -0.08| 0.255 0.27
5.2GHz SDR|20MHz| Left Side 0.5 40 | 5201 | 1 17.0 | 16.830 | 1.04 | -0.11| 0.394 0.41
5.2GHz SDR|20MHz| Top Side 0.5 40 | 5201 | 1 17.0 | 16.830 | 1.04 | -0.01| 0.167 0.17
5.2GHz SDR|20MHz| Bottom Side 0.5 40 | 5201 | 1 17.0 | 16.830 | 1.04 | 0.05 | 0.147 0.15
5.2GHz SDR|20MHz| Right Side 0.5 48 | 5241 0 17.0 | 16.810 | 1.04 | 0.06 | 0.924 0.97
5.2GHz SDR|20MHZz| Right Side 0.5 40 | 5201 0O 17.0 | 16.830 | 1.04 | -0.04| 1.020 1.06
5.3GHz SDR|20MHz| Front Face 0.5 52 [5261| 0 17.5 | 16.950 | 1.14 | 0.09 | 0.160 0.18
5.3GHz SDR|20MHz| Rear Face 0.5 52 [5261| 0 17.5 | 16.950 | 1.14 | -0.05| 0.193 0.22
3 |5.3GHz SDR[20MHz| Right Side 0.5 52 [5261| 0 17.5 | 16.950 | 1.14 | -0.06| 0.845 0.96
5.3GHz SDR|20MHz| Top Side 0.5 52 [5261| 0 17.5 | 16.950 | 1.14 | 0.04 | 0.077 0.09
5.3GHz SDR|20MHz| Bottom Side 0.5 52 [5261| 0 17.5 | 16.950 | 1.14 | -0.02| 0.308 0.35
5.3GHz SDR|20MHz| Front Face 0.5 52 5261 1 17.5 | 16.950 | 1.14 | 0.04 | 0.412 0.47
5.3GHz SDR|20MHz| Rear Face 0.5 52 5261 1 17.5 | 16.950 | 1.14 | 0.06 | 0.297 0.34
5.3GHz SDR|20MHz| Left Side 0.5 52 5261 1 17.5 | 16.950 | 1.14 | -0.08| 0.459 0.52
5.3GHz SDR|20MHz| Top Side 0.5 52 5261 1 17.5 | 16.950 | 1.14 | -0.03| 0.195 0.22
5.3GHz SDR|20MHz| Bottom Side 0.5 52 5261 1 17.5 | 16.950 | 1.14 | 0.04 | 0.172 0.20
5.3GHz SDR|20MHz| Right Side 0.5 64 |5321| 0 17.5 | 16.930 | 1.14 | 0.06 | 0.811 0.92
5.3GHz SDR|20MHZz| Right Side 0.5 52 [5261| 0 17.5 | 16.950 | 1.14 | 0.08 | 0.827 0.94
5.6GHz SDR|20MHz| Front Face 0.5 1005500 | 0O 17.0 | 16.900 | 1.02 | 0.06 | 0.261 0.27
5.6GHz SDR|20MHz| Rear Face 0.5 1005500 | 0O 17.0 | 16.900 | 1.02 | -0.05| 0.315 0.32
4 [5.6GHz SDR|20MHz| Right Side 0.5 1001|5500 | 0O 17.0 | 16.900 | 1.02 | -0.13| 1.380 1.41
5.6GHz SDR|20MHz| Top Side 0.5 1005500 | 0O 17.0 | 16.900 | 1.02 | 0.04 | 0.126 0.13
5.6GHz SDR|20MHz| Bottom Side 0.5 1005500 | 0O 17.0 | 16.900 | 1.02 | 0.05| 0.378 0.39
5.6GHz SDR|20MHz| Front Face 0.5 1001|5500 | 1 17.0 | 16.900 | 1.02 | 0.06 | 0.622 0.64
5.6GHz SDR|20MHz| Rear Face 0.5 1001|5500 | 1 17.0 | 16.900 | 1.02 | 0.04 | 0.545 0.56
5.6GHz SDR|20MHz| Left Side 0.5 1001|5500 | 1 17.0 | 16.900 | 1.02 | -0.16| 1.020 1.04
5.6GHz SDR|20MHz| Top Side 0.5 1001|5500 | 1 17.0 | 16.900 | 1.02 | -0.03| 0.330 0.34
5.6GHz SDR|20MHz| Bottom Side 0.5 1001|5500 | 1 17.0 | 16.900 | 1.02 | 0.04 | 0.335 0.34
5.6GHz SDR|20MHz| Right Side 0.5 1205600 | 0 17.0 | 16.820 | 1.04 | -0.11 1.230 1.28
5.6GHz SDR|20MHz| Right Side 0.5 140|5700| 0O 17.0 | 16.880 | 1.03 | 0.02 1.110 1.14
5.6GHz SDR|20MHz| Left Side 0.5 1405700 | 1 17.0 | 16.880 | 1.03 | 0.05| 0.974 1.00
5.6GHz SDR|10MHz| Right Side 0.5 11915596 | 0 17.0 | 16.620 | 1.09 | 0.09 1.240 1.35
5.6GHz SDR|10MHz| Right Side 0.5 99 (5496 | 0 17.0 | 16.600 | 1.10 | 0.09 1.100 1.21
5.6GHz SDR|10MHz| Right Side 0.5 1401|5706 | 0 17.0 | 16.600 | 1.10 | 0.04 | 0.997 1.09
5.6GHz SDR|20MHZz| Right Side 0.5 1001|5500 | 0O 17.0 | 16.900 | 1.02 | -0.12| 1.330 1.36
5.8GHz SDR|20MHz| Front Face 0.5 14915746 | 0 12.5 | 12.480 | 1.00 | 0.06 | 0.151 0.15
5.8GHz SDR|20MHz| Rear Face 0.5 14915746 | 0 12.5 | 12.480 | 1.00 | -0.05| 0.182 0.18
5.8GHz SDR|20MHz| Right Side 0.5 14915746 | 0 12.5 | 12.480 | 1.00 | -0.06| 0.797 0.80
5.8GHz SDR|20MHz| Top Side 0.5 1491|5746 | 0 12.5 | 12.480 | 1.00 | 0.04 | 0.073 0.07
5.8GHz SDR|20MHz| Bottom Side 0.5 1491|5746 | 0 12.5 | 12.480 | 1.00 | 0.02 | 0.196 0.20
5.8GHz SDR|20MHz| Front Face 0.5 149 | 5746 | 1 12.5 | 12.480 | 1.00 | 0.08 | 0.535 0.54
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5.8GHz SDR|20MHz| Rear Face 0.5 149 | 5746 | 1 12.5 | 12.480 | 1.00 | 0.06 | 0.376 0.38
5.8GHz SDR|20MHz| Left Side 0.5 149 | 5746 | 1 12.5 | 12.480 | 1.00 | -0.08| 1.130 1.14
5.8GHz SDR|20MHz| Top Side 0.5 149 | 5746 | 1 12.5 | 12.480 | 1.00 | 0.04 | 0.246 0.25
5.8GHz SDR|20MHz| Bottom Side 0.5 149 | 5746 | 1 12.5 | 12.480 | 1.00 | 0.07 | 0.239 0.24
5.8GHz SDR|20MHz| Right Side 0.5 14915746 | 0 12.5 | 12.290 | 1.05 | -0.08| 0.764 0.80
5.8GHz SDR|20MHz| Left Side 0.5 157 | 5786 | 1 12.5 | 12.290 | 1.05 | 0.06 1.210 1.27

5 |5.8GHz SDR|20MHz| Left Side 0.5 165]5826 | 1 12.5 | 12.120 | 1.09 | -0.07| 1.310 1.43
5.8GHz SDR|10MHz| Left Side 0.5 1485741 | 1 12.5 | 12.480 | 1.00 | 0.06 1.240 1.25
5.8GHz SDR|10MHz| Left Side 0.5 156 | 5781 | 1 12.5 | 12.220 | 1.07 | 0.01 1.080 1.15
5.8GHz SDR|10MHz| Left Side 0.5 1645821 | 1 12.5 | 12.090 | 1.10 | 0.05 | 0.994 1.09
5.8GHz SDR|20MHz| Left Side 0.5 165|5826 | 1 12.5 | 12.120 | 1.09 | -0.08| 1.270 1.39

802.11b - Front Face 0.5 1 12412] 0 17.5 | 17.050 | 1.11 | -0.04| 0.093 0.10
802.11b - Rear Face 0.5 1 12412] 0 17.5 | 17.050 | 1.11 | -0.06| 0.105 0.12
6 802.11b - Right Side 0.5 1 12412] 0 17.5 | 17.050 | 1.11 | -0.06| 0.210 0.23
802.11b - Top Side 0.5 1 12412] 0 17.5 | 17.050 | 1.11 | -0.05| 0.024 0.03
802.11b - Bottom Side 0.5 1 12412] 0 17.5 | 17.050 | 1.11 | 0.01 0.085 0.09
802.11b - Front Face 0.5 1 12412 1 17.5 | 17.050 | 1.11 | -0.05| 0.091 0.10
802.11b - Rear Face 0.5 1 12412 1 17.5 | 17.050 | 1.11 | -0.03| 0.086 0.10
802.11b - Left Side 0.5 1 12412 1 17.5 | 17.050 | 1.11 | -0.06| 0.171 0.19
802.11b - Top Side 0.5 1 12412 1 17.5 | 17.050 | 1.11 | -0.06| 0.023 0.03
802.11b - Bottom Side 0.5 1 12412 1 17.5 | 17.050 | 1.11 | 0.02 | 0.021 0.02
802.11a - Front Face 0.5 157 |5785| 0 13.0 | 12.410 | 1.15] 0.06 | 0.102 0.12
802.11a - Rear Face 0.5 157 |5785| 0 13.0 | 12.410 | 1.15 [ -0.05| 0.121 0.14
802.11a - Right Side 0.5 157 |5785| 0 13.0 | 12.410 | 1.15 | -0.02| 0.530 0.61
802.11a - Top Side 0.5 157 |5785| 0 13.0 | 12.410 | 1.15 ] 0.05 | 0.049 0.06
802.11a - Bottom Side 0.5 157 |5785| 0 13.0 | 12.410 | 1.15 ] 0.02 | 0.188 0.22
802.11a - Front Face 0.5 157 | 5785 | 1 13.0 | 12.410 | 1.15 ] 0.04 | 0.473 0.54
802.11a - Rear Face 0.5 157 | 5785 | 1 13.0 | 12.410 | 1.15 | -0.02| 0.332 0.38
802.11a - Left Side 0.5 157 | 5785 | 1 13.0 | 12.410 | 1.15 | -0.09| 0.999 1.14
802.11a - Top Side 0.5 157 | 5785 | 1 13.0 | 12.410 | 1.15 ] 0.06 | 0.217 0.25
802.11a - Bottom Side 0.5 157 | 5785 | 1 13.0 | 12.410 | 1.15 | 0.04 | 0.211 0.24
802.11a - Left Side 0.5 1495745 | 1 13.0 | 12.220 | 1.20 | -0.01 1.100 1.32
7 802.11a - Left Side 0.5 165|5825| 1 13.0 | 12.230 | 1.19 | -0.09| 1.190 1.42
802.11n |20MHz| Left Side 0.5 1495745 | 1 13.0 | 12.430 | 1.14 | 0.09 1.010 1.15
802.11n |20MHz| Left Side 0.5 157 | 5785 | 1 13.0 | 12.340 | 1.16 | 0.04 1.050 1.22
802.11n |20MHz| Left Side 0.5 165|5825 | 1 13.0 | 12.180 | 1.21 | 0.05 1.130 1.36
802.11ax [20MHz| Left Side 0.5 1495745 | 1 13.0 | 12.510 | 1.12 | 0.03 | 0.984 1.10
802.11ax [20MHz| Left Side 0.5 157 | 5785 | 1 13.0 | 12.180 | 1.21 | 0.04 1.020 1.23
802.11ax [20MHz| Left Side 0.5 165|5825| 1 13.0 | 12.090 | 1.23 | 0.05 1.090 1.34
802.11a - Left Side 0.5 165|5825 | 1 13.0 | 12.230 | 1.19 | 0.09 1.150 1.37
BLE 2MHz | Front Face 0.5 19 | 2440| 0 7.5 7.080 1.10 | 0.03 | 0.025 0.03
BLE 2MHz | Rear Face 0.5 19 | 2440| 0 7.5 7.080 1.10 | 0.04 | 0.028 0.03
8 BLE 2MHz | Right Side 0.5 19 | 2440| 0 7.5 7.080 1.10 | -0.11| 0.048 0.05
BLE 2MHz Top Side 0.5 19 | 2440| 0 7.5 7.080 1.10 | 0.06 | 0.00601 | 0.01
BLE 2MHz | Bottom Side 0.5 19 | 2440| 0 7.5 7.080 1.10 | 0.01 0.021 0.02
BLE 2MHz | Front Face 0.5 19 | 2440 | 1 7.5 7.080 1.10 | 0.05 | 0.022 0.02
BLE 2MHz | Rear Face 0.5 19 | 2440 | 1 7.5 7.080 1.10 | 0.08 | 0.021 0.02
BLE 2MHz Left Side 0.5 19 | 2440 | 1 7.5 7.080 1.10 | 0.03 | 0.045 0.05
BLE 2MHz Top Side 0.5 19 | 2440 | 1 7.5 7.080 1.10 | 0.01 | 0.00634 | 0.01
BLE 2MHz | Bottom Side 0.5 19 | 2440 | 1 7.5 7.080 1.10 | 0.04 | 0.00628 | 0.01
8.2.3.SAR Results for Extremity Exposure Condition (Separation Distance is 0 cm Gap)
Separation Lixe LIEEEy . Power Measured Scaled

:':t Band Mode P;?tsi:n Distance | Ch. | Fre. | ANT. T:::':rp C°::v‘::tr°d SF:;I::? Drift | SAR-10g | SAR-10g

' (cm) (dBm) (dBm) (dB) (W/kg) (W/kg)
9 [2.4GHz SDR| 20M [ Right Side 0 7 |2443] 0 17.0 16.810 | 1.04 | -0.02 | 0.567 0.59
10 |5.2GHz SDR| 20M | Right Side 0 40 [ 5201 ©O 17.0 16.830 | 1.04 | 0.13 | 0.865 0.90
11 15.3GHz SDR| 20M | Right Side 0 52 |5261| 0 17.0 16.950 | 1.01 [ -0.03 | 0.733 0.74
12 |15.6GHz SDR| 20M | Right Side 0 100 [ 5500 | 0O 17.5 16.900 | 1.15 [ -0.04 | 1.450 1.66
13 |15.8GHz SDR| 20M | Left Side 0 165 [ 5726 | 1 12.5 12.120 | 1.09 | 0.14 | 1.180 1.29
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14 802.11b - Right Side 0 1 [2412]| 0 17.5 17.050 | 1.11 [ -0.16 [ 0.523 0.58
15 802.11a - Left Side 0 165 [ 5825 | 1 12.5 12.230 | 1.06 | -0.11 [ 0.887 0.94
16 BLE 2M | Right Side 0 19 [ 2440 0O 7.5 7.080 1.10 [ -0.04 [ 0.121 0.13

8.2.4.SAR Measurement Variability

According to KDB 865664 D01, SAR measurement variability was assessed for each frequency band, which
is determined by the SAR probe calibration point and tissue-equivalent medium used for the device
measurements. When both head and body tissue-equivalent media are required for SAR measurements in a
frequency band, the variability measurement procedures should be applied to the tissue medium with the
highest measured SAR, using the highest measured SAR configuration for that tissue-equivalent medium.
Alternatively, if the highest measured SAR for both head and body tissue-equivalent media are < 1.45 W/kg
and the ratio of these highest SAR values, i.e., largest divided by smallest value, is < 1.10, the highest SAR
configuration for either head or body tissue-equivalent medium may be used to perform the repeated
measurement. These additional measurements are repeated after the completion of all measurements
requiring the same head or body tissue-equivalent medium in a frequency band. The test device should be
returned to ambient conditions (normal room temperature) with the battery fully charged before it is re-mounted
on the device holder for the repeated measurement(s) to minimize any unexpected variations in the repeated
results.

SAR repeated measurement procedure:

1. When the highest measured SAR is < 0.80 W/kg, repeated measurement is not required.

2. When the highest measured SAR is >= 0.80 W/kg, repeat that measurement once.

3. If the ratio of largest to smallest SAR for the original and first repeated measurements is > 1.20, or when
the original or repeated measurement is >= 1.45 W/kg, perform a second repeated measurement.

4. If the ratio of largest to smallest SAR for the original, first and second repeated measurements is > 1.20,
and the original, first or second repeated measurement is >= 1.5 W/kg, perform a third repeated
measurement.

Original 1st 2nd 3rd
Test Measured Repeated L/s Repeated L/s Repeated L/s
Eand cce Position Che R SAR-1g SAR-1g Ratio SAR-1g Ratio SAR-1g | Ratio
(W/kg) (W/kg) (W/kg) (W/kg)
= s - -

5.2GHz SDR|20MHz| Right Side | 40 5201 1.040 1.020 1.02 N/A N/A N/A [ N/A
5.3GHz SDR|20MHz| Right Side | 52 5261 0.845 0.827 1.02 N/A N/A N/A [ N/A
5.6GHz SDR|20MHz| Right Side | 100 5500 1.380 1.330 1.04 N/A N/A N/A [ N/A
5.8GHz SDR|20MHz| Left Side | 165 5826 1.310 1.270 1.03 N/A N/A N/A [ N/A

802.11a - Left Side | 165 5825 1.190 1.150 1.03 N/A N/A N/A | N/A
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8.2.5.Simultaneous Multi-band Transmission Evaluation

N/A.
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Appendixes

All attachments are inteqral parts of this test report. This applies especially to the following
appendix:

Appendix A: SAR Plots of System Verification

The plots for system verification with largest deviation for each SAR system combination are shown as
follows.

Appendix B: SAR Plots of SAR Measurement

The SAR plots for highest measured SAR in each exposure configuration, wireless mode and
frequency band combination, and measured SAR > 1.5 W/kg are shown as follows.

Appendix C: Calibration Certificate for probe and Dipole

Appendix D: Photographs of EUT and setup
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/15

Svstem Check-D2450V2_H2450
DUT: Dipole 2450 MHz D2450V2 SN:1014

Comnmmnication System: UID ), CW; Frequency: 2450 MHz: Duty Cyele: 1:1
Medivm: H?450 Medivm parameters used: £= 2450 MHz; o=1.845 5/m; E = 39308 p=1000

kg/m’

DASY5 Configuration:

- Probe: EX3DV4 - SN7506; ConvE(6.78, 7.22, 6.73) @ 2450 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1 4mm (Mechanical Surface Detection)

- Electronics: DAFE4 5n1557; Calibrated: 2024/10/8

- Phantomy SAM 1; Type: QD 000 P40 CB: Serial: 1961

- Measurement SW: DASYS2, Version 52.10 (4): SEMCAD X Version 14.6.14 (7483)

Pin=100 mW/Area Scan (71x81x1): Interpolated gnd: dx==1.200 mm_ dv=1.200 mm
Maximum vahie of SAR (interpolated) = 8.23 Wikg

Pin=100 mW/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=>mm dyv=-mm. dz=>mm
Reference Value = 67.60 Vinr: Power Dnift =-0.01 dB

Peak SAF. (extrapolated) = 948 Wkg

SAR(] g) =5.09 Wike: SAR(10 g) =2.46 Wike

Smallest distance from peals to all points 3 dB below = 8.2 mm

Ratio of SAR at M2 to SAR at M1 =54.6%

Maximum value of SAR (measured) = 8.03 Wkg

Wiky
a.730

6.585
4.34
3.206

1.652

0.00712
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/16

Svstem Check-D53GHz HS250
DUT: Dipole D3GHzV2 SN:1280

Comnmmnication System: UID ), CW; Frequency: 3250 MHz:Duty Cycle: 1:1
Medinm: H5G Medium parameters used: f= 5250 MHz. o =4.561 S/m: £ = 37.438; p =1000 kgr,-"m3

DASYS Configuration:

- Probe: EX3DV4 - SN7506; ConvE(5.63. 6. 5.58) @ 5250 MHz: Calibrated: 2024/11/12
- Sensor-Surface: 1. 4mm {(Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

Pin=100mW/Area Scan (91x91x1): Interpolated gnd: dz=1.000 mm dy=1.000 mm
Maximum value of SAR (interpolated) = 195 Wikg

Pin=100mW/Zoom Scan (8x8x8)/Cube 0: Measurement grid: dx=4mm_ dy=4tmm_ dz=1 4mm
Reference Value = 65.25 Vim: Power Drift =0.05 dB

Peak SAR (extrapolated) = 32.9 Wke

SAR(1 g) =8.24 W/ke: SAR(10 g)=2.38 Wike

Smallest distance from peaks to all points 3 dB below= 7.2 mm

Ratio of SAR at M2 to SAR at M1 =64.9%

Masdmum vale of SAR (measured) = 18.7 Wikg

Wikg
19.500

15.602
11.704
7.806

3.904

0.00977
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025:4/17

Svstem Check-D53GHz H5600
DUT: Dipole D3GHzV2 SN:1280

Comnmmnication System: UID ), CW; Frequency: 3600 MHz:Duty Cyele: 1:1
Medinm: H5G Medium parameters used: f= 5600 MHz. c=4.938 S/m_ £ = 36.734; p = 1000 kgr,-"m3

DASYS Configuration:

- Probe: E3BDV4 - SN7506; ConvE(5.26. 5.6, 5.22) @ 5600 MHz; Calibrated; 2024/11/12
- Sensor-Surface: 1. 4mm {(Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

Pin=100mW/Area Scan (91x91x1): Interpolated gnd: dz=1.000 mm dy=1.000 mum
Maximum value of SAR (interpolated) = 20.3 Wikg

Pin=100mW/Zoom Scan (8x8x7)/Cube 0: Measurement grid: dx=4mm_ dy=4tmm_ dz=1 4mm
Eeference Value = 66.33 Vim: Power Dnft =-0.08 dB

Peak SAR (extrapolated) = 36.8 Wke

SAR(1 g) =8.36 W/ke: SAR(10 2)=2.37 Wike

Smallest distance from peaks to all points 3 dB below= 7.2 mm

Ratio of SAR at M2 to SAR at M1 =62.2%

Masdmum value of SAR (measured) = 199 Wikg

Wiky
20.300

16.240
12.180
8.120

4.0610
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/18

Svstem Check-D53GHz HS800
DUT: Dipole D3GHzV2 SN:1280

Comnmmnication System: UID {0, CW; Frequency: 3800 MHz:Duty Cyele: 1:1
Medinm: H5G Medium parameters used: f= 5800 MHz. =5 145 S/m_ £ = 36.469; p = 1000 kgr,-"m3

DASYS Configuration:

- Probe: EX3DV4 - SN7506; ConvE(5.12, 5.45, 5.08) @ 5800 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1. 4mm {Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

Pin=100mW/Area Scan (91x91x1): Interpolated gnd: dz=1.000 mm dy=1.000 mm
Maximum value of SAR (interpolated) = 19.6 Wikg

Pin=100mW/Zoom Scan (83x8x8)/Cube 0: Measurement grid: dx=4mm_ dy=4tmm_ dz=1 4mm
Reference Value = 62.74 Vim: Power Drift =0.00 dB

Peak SAR (extrapolated) = 359 Wke

SAR(1 g)=7.83 W/ke: SAR(10 2)=2.22 Wike

Smallest distance from peaks to all points 3 dB below =74 mm

Ratio of SAR at M2 to SAR at M1 =60.8%

Masimum value of SAR (measured) = 18.8 Wikg

Wiky
19.600

15.682
11.765
7.847

3.930

0.m2
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/15

P01 SDR-2.4G_20M_Right Side 0.5cm_Ch7_Ant 0
DUT: EUT

Comnmmication System- UID . SDER: Frequency: 2443 MHz; Duty Cycle: 1:1
Medium: H2450 Medum parameters used: £= 2443 MHz; o=1.837 S/m: g = 30427 p=1000

kg/m’

DASY5 Configuration:

- Probe: EX3DV4 - SN7506; ConvE(6.78, 7.22, 6.73) @ 2443 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1 4mm (Mechanical Surface Detection)

- Electronics: DAFE4 5n1557; Calibrated: 2024/10/8

- Phantomy SAM 1; Type: QD 000 P40 CB: Serial: 1961

- Measurement SW: DASYS2, Version 52.10 (4): SEMCAD X Version 14.6.14 (7483)

- Area Scan (51x61x1): Interpolated grid: dx=1.200 mm. dy=1.200 mm
Maximum vale of SAR (interpolated) = 0310 Wikg

- Zoom Scan (7x7x7)/Cube 0: Measurement grid: dv=>mm. dy=>mm_ dz=>mm
Beference Value =2 331 Vim: Power Dnft =-0.05 dB

Peak SAR (extrapolated) = 0357 Wikg

SAR(1 g)=0.175 Wke; SAR(10 2) =0.079 Wke

Smallest distance from peals to all points 3 dB below = 8.1 mm

Fatio of SAR. at M2 to SAF at M1 =49 6%

Maximum vahue of SAR (measured) = 0286 Wiz

Wiky
0n.310

0.249
0.184
0127

0.06E

0.0046
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/16

P02 SDR-5.2G_20M_Right Side_0.5cm_Ch40_Ant 0
DUT: EUT

Comnmmication System: UID . SDR: Frequency: 5201 MHz; Duty Cycle: 1:1
Medium: H3G Medium parameters used: f= 5201 MHz; c=4.518 S/m: g = 37.57; p = 1000 kg/m"

DASYS Configuration:

- Probe: EX3DV4 - SN7506; ConvEF(5.63. 6. 5.58) @ 5201 MHz: Calibrated: 2024/11/12
- Sensor-Surface: 1. 4mm {(Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: d==1.000 mm. dv=1.000 mm
Maximum value of SAR (interpolated) =237 Wikg

- Zoom Scan (8x3x7)/Cube 0: Measurement grid: dx=4¢mm_ dy=4mm dz=14mm
Reference Value = 18.81 V/im: Power Drift =-0.04 dB

Peak SAF (extrapolated) =448 Wikg

SAR(1 g) = 1.04 Wike; SAR(10 ) =0.332 Wikg

Smallest distance from peaks to all points 3 dB below= 7.5 mm

Fatio of SAR at M2 to SAR at M1 =461.1%

Masdmum value of SAR (measured) =243 Wikg

Wiky
2870

2.054
1.545
1.033

0.521

0.00835
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Test Laboratary: TUWV Rheinland {Shenzhen) Co., Ltd Date: 2025/4/16

P03 SDR-5.3G_20M_Right Side_0.5cm_Ch32_Ant 0
DUT: EUT

Commmunication System: UID 0, SDE; Frequency: 53261 MHz Dty Cyele: 1:1
Medium: H5G Medium parameters used: f= 5261 MHz. 6=4.576 S/m ¢ =37.414; p=1000 kg/m’

DASYS Configuration:

- Probe: EX3DV4 - SN7506; ConvE(3.63. 6. 5.58) @ 5261 MHz: Calibrated: 2024/11/12
- Sensor-Surface: 1 4mm (Mechanical Surface Detection)

- Electronics: DAFE4 5n1557; Calibrated: 2024/10/8

- Phantomy SAM 1; Type: QD 000 P40 CB: Senal: 1961

- Measurement 5W: DASYS2, Version 52.10 (4): SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: dx=1.000 mm. dy=1.000 mm
Maximum vahie of SAR (interpolated) =2 08 Wikg

- Zoom Scan (83x8x7)/Cube 0: Measurement grid: dv=4mm_ dy=4mm_ dz=1 4mm
Beference Value = 16.91 Vim: Power Drift =-0.06 dB

Peak SAR (extrapolated) = 3.67 Wikg

SAR(1 g) = 0.845 Wke; SAR(102)=0.271 Wke

Smallest distance from peals to all points 3 dB below = 8.5 mm

Fatio of SAR. at M2 to SAF at M1 =61.3%

Maximum value of SAR (measured) =197 Wkg

Wiky
Z.080

1.566
1.252
0.839

0.42%

0.011
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025:4/17

P04 SDR-5.6G_20M_Right Side_0.5cm_Ch100_Ant 0
DUT: EUT

Comnmmication System: UID . SDER: Frequency: 5500 MHz; Duty Cycle: 1:1
Medium: H3G Medium parameters used: f= 5500 MHz; o =4.825 S/m: & = 36.98; p = 1000 kg/m"

DASYS Configuration:

- Probe: E38DV4 - SN7506; ConvE(5.26. 5.6, 5.22) @ 5500 MHz; Calibrated; 2024/11/12
- Sensor-Surface: 1. 4mm {(Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: d==1.000 mm. dv=1.000 mm
Maximum value of SAR (interpolated) =3 31 Wikg

- Zoom Scan (8x3x7)/Cube 0: Measurement grid: dx=4¢mm_ dy=4mm dz=14mm
Reference Value = 23.10 V/im: Power Drift =-0.13 dB

Peak SAR (extrapolated) = 632 Wikg

SAR(1 g) =1.38 W/ke; SAR(10 g)=0.476 Wikg

Smallest distance from peaks to all points 3 dB below= 8.2 mm

Eatio of SAR at M2 to SAF. at M1 =584%

Masdmum value of SAR (measured) =334 Wikg

Wikg
3.310

2.552
1.993
1.335

0.677

0.014
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/18

P05 SDR-5.8G_20M _Left Side 0.5cm_Chl165_Ant 1
DUT: EUT

Comnmmication System: UID . SDER: Frequency: 5826 MHz; Duty Cycle: 1:1
Medinm: H5G Medium parameters used: f= 5826 MHz. c=5.178 S/m_ £ = 36.382; p = 1000 kgr,-"m3

DASYS Configuration:

- Probe: EX3DV4 - SN7506; ConvE(5.12, 5.45, 5.08) @ 5826 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1. 4mm {Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: d==1.000 mm. dv=1.000 mm
Maximum value of SAR (interpolated) = 3 80 Wikg

- Zoom Scan (8x3x7)/Cube 0: Measurement grid: dx=4¢mm_ dy=4mm dz=14mm
Reference Value = 27 88 Vim: Power Dnift =-0.07 dB

Peak SAR. (extrapolated) =721 Wikg

SAR(1 g) =1.31 Wike; SAR(10 ) =0.336 W/kg

Smallest distance from peaks to all points 3 dB below = 6.1 mm

Fatio of SAR. at M2 to SAR. at M1 =56.4%

Masdmum vale of SAR (measured) =339 Wikg

Wiky
3.800

3.040
Z.280
1.520

0.760
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/15

P06 802.11b_Right Side 0.5cm_Chl_Ant 0
DUT: EUT

Commumication System- UID 0, 802.11b; Frequency: 2412 MHzDuty Cycle: 1:1
Medium: H2450 Medium parameters used: £=2412 MHz. 6 =1.804 S/m; g = 39.56; p= 1000 kg-"m3

DASY5 Configuration:

- Probe: EX3DV4 - SN7506; ConvE(6.78, 7.22, 6.73) @ 2412 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1 4mm (Mechanical Surface Detection)

- Electronics: DAFE4 5n1557; Calibrated: 2024/10/8

- Phantomy SAM 1; Type: QD 000 P40 CB: Serial: 1961

- Measurement SW: DASYS2, Version 52.10 (4): SEMCAD X Version 14.6.14 (7483)

- Area Scan (51x61x1): Interpolated grid: dx=1.200 mm. dyv=1.200 mm
Maximum vale of SAR (interpolated) = 0.362 Wikg

- Zoom Scan (7x7x7)/Cube 0: Measurement grid: dv=>mm. dy=>mm_ dz=>mm
Beference Value = 13.91 Vime: Power Dnft =-0.06 dB

Peak SAR (extrapolated) = 0420 Wikg

SAR(1 g) =0.210 Wke; SAR(10 g) =0.102 Wke

Smallest distance from peaks to all points 3 dB below =9 num

Fatio of SAR. at M2 to SAF at M1 =50.9%

Maximum value of SAR (measured) = 0.346 Wik

Wiky
0.362

0.293
0.223
0.154

0.084

0.015
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/18

P07 802.11a_Left Side_0.5cmn_Ch165_Ant 1
DUT: EUT

Comnnmication System- UID 0, 802.11a; Frequency. 53825 MHz Duty Cycle: 1:1
Medinm: H5G Medium parameters used: f= 5825 MHz. c=35.176 S/m_ £ = 36.387; p = 1000 kgr,-"m3

DASYS Configuration:

- Probe: E33DV4 - SN7506; ConvE(5.12, 5.45, 5.08) @ 5825 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1. 4mm {Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: d==1.000 mm. dv=1.000 mm
Maximum value of SAR (interpolated) = 3.95 Wikg

- Zoom Scan (8x3x7)/Cube 0: Measurement grid: dx=4mm_ dy=4mm dz=14mm
Reference Value = 19.15 V/m: Power Dnft =-0.02 dB

Peak SAF. (extrapolated) = 746 Wikg

SAR(1 g) =1.19 W/ke; SAR(10 ) =0.331 Wike

Smallest distance from peaks to all points 3 dB below = 6.1 mm

Eatio of SAR at M2 to SAR at M1 =57.1%

Masdmum value of SAR (measured) = 3.62 Wikg

Wikg
3.950

3.162
2.373
1.585

0.796

0.0077
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Test Laboratary: TUWV Rheinland {Shenzhen) Co., Ltd Date: 2025/4/15

P08 BLE _2M Right Side 0.5cm_Chl9 _Antd

DUT: EUT

Comnmnication System: UID 0, BT, Frequency: 2440 MHz Dty Cyele: 1:1

Medium: H2450 Medium parameters used: f=2440 MHz: ¢ =1.834 S/m: g =39 44; p = 1000 kg-"m3

DASY 5 Configuration:

- Probe: EX3DV4 - SN7506; ConvE(6.78, 7.22, 6.73) (@ 2440 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1 4mm (Mechanical Surface Detection)

- Electronics: DAFE4 5n1557; Calibrated: 2024/10/8

- Phantomy SAM 1; Type: QD 000 P40 CB: Senal: 1961

- Measurement 5W: DASYS2, Version 52.10 (4): SEMCAD X Version 14.6.14 (7483)

- Area Scan (51x61x1): Interpolated grid: dx=1200 mm. dv=1.200 mm
Maximum valie of SAR (interpolated) = 0.0881 Wikg

- Zoom Scan (7x7x7)/Cube 0: Measurement grid: de=mm. dy=>mm. dz=>mm
Beference Value = 2 264 Vim: Power Drift =-0.11 dB

Peak SAF (extrapolated) = 0.108 Wikg

SAR(1 g) = 0.048 Wke; SAR(10 g) =0.017 Wke

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid
Fatio of SAR. at M2 to SAF at M1 =44 1%

Maximum value of SAR (measured) = 0.0868 Wikg

Wiky
0.088

0.070
0.053
0.03%

n.o14
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Test Laboratory: TUV Bheinland (Shenzhen) Co., Ltd Date: 2025/4/15

P00 SDR-2.4G_20M_Right Side Ocm_Ch7_Ant 0
DUT: EUT

Comnmmication System- UID . SDER: Frequency: 2443 MHz; Duty Cycle: 1:1
Medium: H2450 Medum parameters used: £= 2443 MHz; o=1.837 S/m: g = 30427 p=1000

kg/m’

DASY5 Configuration:

- Probe: EX3DV4 - SN7506; ConvE(6.78, 7.22, 6.73) @ 2443 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1 4mm (Mechanical Surface Detection)

- Electronics: DAFE4 5n1557; Calibrated: 2024/10/8

- Phantomy SAM 1; Type: QD 000 P40 CB: Serial: 1961

- Measurement SW: DASYS2, Version 52.10 (4): SEMCAD X Version 14.6.14 (7483)

- Area Scan (51x61x1): Interpolated grid: dx=1.200 mm. dyv=1.200 mm
Maximum vahe of SAR (interpolated) =371 Wikg

- Zoom Scan (7x7x7)/Cube 0: Measurement grid: dv=mm. dy=>mm_ dz=>mm
Beference Value = 31.72 Vim: Power Dnft =-0.02 dB

Peak SAF (extrapolated) =328 Wikg

SAR(1 g) =1.45 Wike: SAR(10 g) = 0.567 W/ke

Smallest distance from peaks to all points 3 dB below =7 num

Fatio of SAR. at M2 to SAF at M1 =46.6%

Maximum value of SAR (measured) =2 48 Wkg

Wiky
3.710

2.969
2728
1.487

0.7 4E

0.00531
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/16

P10 SDR-5.2G_20M_Right Side_0cm_Ch40_Ant 0
DUT: EUT

Comnmmication System: UID . SDR: Frequency: 5201 MHz; Duty Cycle: 1:1
Medium: H3G Medium parameters used: f= 5201 MHz; c=4.518 S/m: g = 37.57; p = 1000 kg/m"

DASYS Configuration:

- Probe: EX3DV4 - SN7506; ConvEF(5.63. 6. 5.58) @ 5201 MHz: Calibrated: 2024/11/12
- Sensor-Surface: 1. 4mm {(Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: d==1.000 mm. dv=1.000 mm
Maximum value of SAR (interpolated) = 102 Wikg

- Zoom Scan (8x3x7)/Cube 0: Measurement grid: dx=4mm_ dy=4mm dz=14mm
Reference Value = 28.01 V/m: Power Dnft =0.13 dB

Peak SAR. (extrapolated) =264 Wikg

SAR(1 g) =4.15 Wike; SAR(10 g) = 0.865 Wikg

Smallest distance from peaks to all points 3 dB below=4.7 mm

Eatio of SAR at M2 to SAF at M1 =57.9%

Masimum vale of SAR (measured) = 12.7 Wikg

Wiky
10.200

8.160
6120
4.080

Z2.040
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/16

P11 SDR-5.3G_20M_Right Side_0cm_Ch52_Ant 0
DUT: EUT

Comnmmication System- UID . SDE: Frequency: 5261 MHz; Duty Cycle: 1:1
Medinm: H5G Medium parameters used: f= 5261 MHz. 6 =4.576 S/m_ £ = 37.414; p = 1000 kgr,-"m3

DASYS Configuration:

- Probe: EX3DV4 - SN7506; ConvE(3.63. 6. 5.58) @ 5261 MHz: Calibrated: 2024/11/12
- Sensor-Surface: 1. 4mm {(Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: d==1.000 mm. dv=1.000 mm
Maximum value of SAR (interpolated) = 10.0 Wikg

- Zoom Scan (8x3x7)/Cube 0: Measurement grid: dx=4¢mm_ dy=4mm dz=14mm
Reference Value = 31.52 V/m: Power Dnft =-0.03 dB

Peak SAR (extrapolated) =22 8 Wikg

SAR(1 g)=3.5 W/ke: SAR(10 g)=0.733 Wike

Smallest distance from peaks to all points 3 dB below=4.5 mm

Eatio of SAR at M2 to SAF. at M1 =56.7%

Masdmum vale of SAR (measured) = 10.8 Wikg

Wiky
10.000

4.000
6.000
4.000

Z2.000
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025:4/17

P12 SDR-5.6G_20M_Right Side_0cm_Ch100_Ant 0
DUT: EUT

Comnmmication System: UID . SDER: Frequency: 5500 MHz; Duty Cycle: 1:1
Medium: H3G Medium parameters used: f= 5500 MHz; o =4.825 S/m: & = 36.98; p = 1000 kg/m"

DASYS Configuration:

- Probe: E38DV4 - SN7506; ConvE(5.26. 5.6, 5.22) @ 5500 MHz; Calibrated; 2024/11/12
- Sensor-Surface: 1. 4mm {(Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: d==1.000 mm. dv=1.000 mm
Maximum value of SAR (interpolated) = 15.8 Wikg

- Zoom Scan (8x3x7)/Cube 0: Measurement grid: dx=4¢mm_ dy=4mm dz=14mm
Reference Value = 36.20 V/m: Power Dnft =-0.04 dB

Peak SAR (extrapolated) =44 3 Wikg

SAR(1 g) = 06.45 Wike; SAR(10 g)=1.45 Wike

Smallest distance from peaks to all points 3 dB below=4.7 mm

Eatio of SAR at M2 to SAF at M1 =547%

Maxdmum value of SAR (measured) = 18.3 Wikg

Wikg
15800

12.643
9.485
6.328

3170

0.0$13
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/18

P13 SDR-5.8G_20M_Left Side Ocm_Chl65 Ant 1
DUT: EUT

Comnmmication System: UID . SDER: Frequency: 5826 MHz; Duty Cycle: 1:1
Medinm: H5G Medium parameters used: f= 5826 MHz. c=5.178 S/m_ £ = 36.382; p = 1000 kgr,-"m3

DASYS Configuration:

- Probe: EX3DV4 - SN7506; ConvE(5.12, 5.45, 5.08) @ 5826 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1. 4mm {Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: d==1.000 mm. dv=1.000 mm
Maximum value of SAR (interpolated) = 18.6 Wikg

- Zoom Scan (8x3x7)/Cube 0: Measurement grid: dx=4¢mm_ dy=4mm dz=14mm
Reference Value = 54.93 V/m: Power Dnft =0.14 dB

Peak SAR (extrapolated) =458 Wikg

SAR(1 g) =599 W/ke; SAR({10 2)=1.18 Wike

Smallest distance from peaks to all points 3 dB below=4.2 mm

Eatio of SAR at M2 to SAF at M1 =547%

Masdmum value of SAR (measured) = 17.8 Wikg

Wikg
18.600

14.880
11.160
7.440

3.720
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/15

P14 802.11b_Right Side Ocm_Chl_Ant 0
DUT: EUT

Commumication System- UID 0, 802.11b; Frequency: 2412 MHzDuty Cycle: 1:1
Medium: H2450 Medium parameters used: £=2412 MHz. 6 =1.804 S/m; g = 39.56; p= 1000 kg-"m3

DASY5 Configuration:

- Probe: EX3DV4 - SN7506; ConvE(6.78, 7.22, 6.73) @ 2412 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1 4mm (Mechanical Surface Detection)

- Electronics: DAFE4 5n1557; Calibrated: 2024/10/8

- Phantomy SAM 1; Type: QD 000 P40 CB: Serial: 1961

- Measurement SW: DASYS2, Version 52.10 (4): SEMCAD X Version 14.6.14 (7483)

- Area Scan (51x61x1): Interpolated grid: dx=1.200 mm. dyv=1.200 mm
Maximum vahe of SAR (interpolated) =3 87 Wikg

- Zoom Scan (7x7x7)/Cube 0: Measurement grid: dv=>mm. dy=>mm_ dz=>mm
Beference Value = 2632 Vime: Power Dnft =-0.16 dB

Peak SAF (extrapolated) = 3 48 Wikg

SAR(1 g) =1.38 Wike: SAR(10 g)=0.523 W/ke

Smallest distance from peals to all points 3 dB below = 6.7 mm

Fatio of SAR. at M2 to SAF at M1 =300%

Maximum value of SAR (measured) =2.63 Wkg

Wiky
3.870

3.097
2.374
1.551

0777

0.00427
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Test Laboratary: TUWV Bheinland {Shenzhen) Co., Lid Date: 2025/4/18

P15 802.11a_Left Side_Ocm_Ch165_Ant 1
DUT: EUT

Comnnmication System- UID 0, 802.11a; Frequency. 53825 MHz Duty Cycle: 1:1
Medinm: H5G Medium parameters used: f= 5825 MHz. c=35.176 S/m_ £ = 36.387; p = 1000 kgr,-"m3

DASYS Configuration:

- Probe: E33DV4 - SN7506; ConvE(5.12, 5.45, 5.08) @ 5825 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1. 4mm {Mechanical Surface Detection)

- Electronics: DAE4 Sal1557; Calibrated: 2024/10/8

- Phantony: SAM 1; Type: QD 000 P40 CB; Serial: 1961

- Measurement SW: DASYS2, Version 32.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (61x71x1): Interpolated grid: d==1.000 mm. dv=1.000 mm
Maximum value of SAR (interpolated) = 15.1 Wikg

- Zoom Scan (8x3x7)/Cube 0: Measurement grid: dx=4¢mm_ dy=4mm dz=14mm
Reference Value =42.03 Vim: Power Drift =-0.11 dB

Peak SAR (extrapolated) = 33.9 Wikg

SAR(1 g) = 4.54 Wike; SAR(10 g) = 0.887 Wike

Smallest distance from peaks to all points 3 dB below=4.1 mm

Fatio of SAR at M2 to SAR at M1 =547%

Masdmum vale of SAR (measured) = 15.4 Wikg

Wiky
16100

12.080
9.060
6.040

3.020
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Test Laboratary: TUWV Rheinland {Shenzhen) Co., Ltd Date: 2025/4/15

P16 BLE 2M Right Side Ocm_ Chl9 Ant 0

DUT: EUT

Comnmnication System: UID 0, BT, Frequency: 2440 MHz Dty Cyele: 1:1

Medium: H2450 Medium parameters used: f=2440 MHz: ¢ =1.834 S/m: g =39 44; p = 1000 kg-"m3

DASY 5 Configuration:

- Probe: EX3DV4 - SN7506; ConvE(6.78, 7.22, 6.73) (@ 2440 MHz; Calibrated: 2024/11/12
- Sensor-Surface: 1 4mm (Mechanical Surface Detection)

- Electronics: DAFE4 5n1557; Calibrated: 2024/10/8

- Phantomy SAM 1; Type: QD 000 P40 CB: Senal: 1961

- Measurement 5W: DASYS2, Version 52.10 (4): SEMCAD X Version 14.6.14 (7483)

- Area Scan (51x61x1): Interpolated grid: dx=1200 mm. dyv=1.200 mm
Maximum vale of SAR (interpolated) = 0.873 Wikg

- Zoom Scan (7x7x7)/Cube 0: Measurement grid: dv=>mm. dy=>mm. dz=>mm
Beference Value = 8.818 Vim: Power Drift =-0.04 dB

Peak SAR (extrapolated) = 0.808 Wikg

SAR(1 o) =10.324 Wke; SAR(10 2) =0.121 Wke

Smallest distance from peals to all points 3 dB below = 6.3 mm

Fatio of SAR. at M2 to SAF at M1 =30 5%

Maximum vahue of SAR (measured) = 0.594 Wiz

Wiky
0.673

0.694
0.524
0.349

0175
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CN258N6G 004 A TUVRheinland®

Priifbericht - Produkte

Test Report - Products Page 1 of 29
Calibration Laboratory of S0, N g schwelzarischer Kaiibrierdianst
Schmid & Partner % # kY g Service suisse détsionnage
Engineering AG ==y S W& Servizio svizzero dl traturs
Zoughauastrasse 43, B004 Zurich, Switzerland i:-;%ﬁmp‘ \:1;:,;-. Swiss Calibration Servion

Accredited by tna Swiss Accroditalion Serice (SAZ) Accreditation No.: SCS 0108

The Swiss Acereditalion Service Is one of the signatories to the EA
BMuitilateral Agreement for the recognition of calibration cerfificates

Clisnt  TUY
Shenzhen

|CALIBRATION CERTIFICATE
!

Certificats Mo, D2450V2-1014_Jun24

Cbiact D2450V2 - SN:1014
: Cadhratan procedure]s) A CAL-05.v12
Calibration Procedure for SAR Validation Sources between 0.7-3 GHz
Calibeation date: June 06, 2024

This caibration cartticats documants tha aceabllly lo ralions slandands, which realize the physical units of matsurements (53
The measuremeants and the uncestainties with confiderce probablity are given on the Tallewing pages and am part of the cedificale.

| A callbrations have bean conducted In the closed laboraiory facility, ervvironment femparature (22 = 3°C and hemidily < T0%.

Cafibratian Equipmenl used (MATE critical for calbration)

Primary Standards I Cai Date (Ceriticate Mo.) Schadulod Caliteation
Powar meter MAP2 ZM: 104T7A 26-Mar-24 (No. 21 T-0403604037T) Mar-25
Powar sensor NRP-Z91 SM: 103244 26-Mar-24 (Mo, 217404036) Mar-325
Powear sanssr NAP-Z91 | GN: 103045 D8-Mai-24 [Ne. 21704037} daran
Fieference 20 dB AlanusEion SM: BHEE94 (206} 2E-Mur-24 (Mo, 217-DL0436} Bar-25
Typa-N misnleh cambination | SM- 3100R2 /06327 26-Man24 (No, 217-08047) Mar-25
Rigtarenca Froba EXG0V4 SN Ta49 0O-Mov-23 (Mo EX5-7349_Novzd) Mow-24
DAES S B0 2024 [No. DAE4-G01_May24) May-26
| Secordary Slandarnds ioe Chieck Data (i Dousa) B Scheth led Check
Powar meder E44198 B GHESS1247E B0-Oct-14 {in house check Det-22) I howsa check: Cit24
Powar sansor HP 843814 SN USST2EE7E3 O7-Cact-1%5 fin house check Oet-22) In houss checi: Oiot-24
Power sensor HP 84814 SN MY41083315 O7-0c3-15 (n house chock Ocf-22) In hense check; Oct-24
AF ganamator ASS SMT-06 | sN: 100a72 15-Jun-15 {In houss check Cc-22) I honse checs: Oct-24
Matwark Analyzar Agilent EBISEA | SN; US41080477 31-Mar-14 {in house check Ock-22) in houss chosk: Oct-24
Mami Funcicn Signatun _

Gl heated by daanns Lissha) Latsaratery Technican Lo f

~h ﬂ-’-]

r- il J
Approved by Syan Khn Teahnical Manages s

)

This calibration cortificnta shal not be rproducad except In ful withoul writhan appraval of she labormton:

Cerificate Mo: D2450V2-1014_Jun24

Esuad; Juna 7, 2024

Page 1 of &
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Calibration Laboratory of Py S, Sctrwalioristher Kalibrisrdienst
Schmid & Partner A B

C Service sulsse d'étalonnage
Servizio svizzers dl laratura
5 Gwiss Calibration Service

Engineering AG g
Zeughsusstrases 43, 8004 Zurich, Swizeriand ,-‘:?'E{: :

ol ot
Acoreditad by tha Swiss Accrediason Service [SAS) Accreditation e SCS 0108
The Swies Accreditation Servics is one of the signalories to the EA

Multilatersl Agreement for the recognition of calibration certificates

L
' Jg"
%7
{+)
b

Glossary:

TSL tissue simulating liguid

ConvF sensitivity in TSL/ NORM xy,z
M/A not applicable or net measured

Calibration is Performed According to the Following Standards:

a) |EC/IEEE 62209-1528, “Measurement Procedure For The Assessment Of Specific
Absorption Rate Of Human Exposure To Radio Freguency Fields From Hand-Held And
Body-Womn Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 8656864, "SAR Measurement Reguirements for 100 MHz to 6 GHz"

Additional Documentation:
c} DASY Systerm Handbook

Methods Applied and Interpretation of Parameters:

« Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.

s Antenna Paramelers with TSL: The dipole is mounted with the spacer o position its feed
point exactly below the center marking of the flat phantom section, with the arms oriented
parallel to the body axis.

s Feed Point Impedance and Return Loss; These parameters are measured with the dipele
positioned under the liquid filled phantom. The impedance stated is transformed from the
measurement at the SMA connector to the feed point. The Return Loss ensures low
reflected power. No uncertainty required.

» Electrical Delay: One-way delay between the SMA connector and the antenna feed point.
Mo uncertainly required,

SAR measured: SAR measured at the staled antenna input power,
SAR nommalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector,

« SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result.

| The reported uncerainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for & normal distribution corresponds to a coverage
probability of approximately 895%.

Caificate No: D2450Y2-1014_Jun24 Paga 2 H &




Appendix C

Priifbericht - Produkte CN258N6G 004
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A_ TUVRheinland®

Measurement Conditions

DASY system configuration, as far 8s not given on page 1.

DASY Version DASYS2 V52104
E_xtmpolaﬂon Advanced Exirapotatan
| Phantom Modular Flat Phantam
Distance Dipole Center - TSL 10 mm with Spacar
Zoom Scan Resolution dx, dy, dz =5 mm
Frequency 2450 MHz = 1 MHz
Head TSL parameters
The following parameters and calculations were applied, -
| Temperature Permittivity Conductivity
MNominal Head TSL parameters 22050 33.2 1,80 mham
Measured Head TSL parameters (Z20+02)°C 38026 % 1.88 mhoim = 6 %
Head TSL temperature change during test =05"C — |
SAR result with Head TSL
SAR averaged over 1 cm® (1 g} of Head TSL Candition
SAR measured 250 mW input power 13.7 Wikg

| SAR for nominal Head TSL parameters

rarmalized to 19

53.4 Wikg = 17.0 % (k=2)

SAR averaged over 10 cm’ (10 g) of Head TSL

condition

SAR measured
SAR for nominal Head TSL parameters

250 mW input powar

£.35 Wikg

nomalized to 1W

25.0 Wikg + 16.5 % (k=2)

Certificate Mo D2450V2-1014_Jun24

Page 3ol 6
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Appendix (Additional assessments outside the scope of SCS 0108)
Antenna Parameters with Head TSL

Impedance, transiomead to feed point 54104+ 05j0

Ratumn Loss - 28.0 dB

General Antenna Parameters and Design

Electrical Delay (one dirsction) | 1.147 ns

After long term use with 100W radiated power, only & slight warming of the dipole near the feedpeint can be ressLUned.

The dipols is made of standard semirgid coasxial cable. The center eonductor of the feeding line is diractly connected 1o the
sacond am of the dipole. Tha antenna is therefore shor-circuited for DC-signals, On some of the dipoles, small end caps
are added 1o the dipole arms in order to improve matehing when loaded according to the position as explained in the
*‘Maasurement Conditions” paragraph. The SAR data are not affected by this change. The overall dipoée length is still
according o the Standard.

Mo excassive forca miust be apphed to the dipole arms, because they might bend or the soldered connections near he
feedpaint may be damaged.

Additional EUT Data

Manufactured by SPEAG

Certificate Mo: D2450V2.1014_Jun24 Page &4 of 6
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DASYS Validation Report for Head TSL

Date: 06062024
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 2450 MHz; Type: D2450V2; Serial: D2450V 2 - SN:1014

Ceommunication System: UID 0 - CW; Frequency: 2450 MHz

Medium parameters used: f = 2450 MHz; o = 1.88 S/m; & = 38.0; p = 1000 kg/m*
Phantom section: Flat Section

Measurement Standard: DASYS (TEEEIEC/ANSI C63.19-2011)

DASYS2 Configuration:
» Probe: EX3DV4 - SNT349; ConvF(7.96, 7.96, 7.96) @ 2450 MHz; Calibrated: 03.11.2023
«  Sepsor-Surface; 1. 4mm (Mechanical Surface Detection)
a  Electronics: DAE4 Sn601; Calibrated: 22.05.2024
«  Phantom: Flat Phantom 5.0 (front), Type: QDOOOPS0AA; Serial: 1001
« DASYSZSH2.104(1535) SEMCAD X 14.6. 147501}

Dipole Calibration for Head Tissue/Pin=250 mW, d=10mm/Zoom Scan (Tx7x7)Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5num

Reference Value = 117.3 Vim; Power Drift = 0,089 dB

Peak SAR (extrapolated) = 27.4 Wikg

SAR(L g) = 13.7 W/kg: SAR(10 g) = 6.35 Wikg

Smallest distance from peaks to all points 3 dB below =9 mm

Ratio of SAR at M2 o SAR at M1 =50.4%

Maximum valee of SAR (measured) = 22.0 Wikg

0 dB = 22,0 Wikg = 13.41 dBWikg

Cerficate Mo: D2450V2-1014_Jun24 Page 5of 6
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Impedance Measurement Plot for Head T5L
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Page 7 of 29
Calibration Laboratory of ﬁ"@‘.@ Schweizerischer Kaliorierdlenst
Schmid & Partner Gt Sorvice suisse d'étalennege
Enginearing AG S AR Servizio svizzero df taratura
Zeughausstrasse 43, 8004 Zurich, Switzerland ":4';7“;\‘5 Swiss Calibration Service

Accredited by the Swiss Accrediation Service (SAS)
The Swiss Accreditation Service is ona of the signatories 1o the EA
Multilateral Agreement for the recognition of calibration certificates

Cllent TUW
Shenzhen

[CALIBRATION CERTIFICATE

il ™

Cartificate Mo,

Accraditation No.: SCS 0108

D5GHzV2-1280_Jun24

|0D§-B|:l

Callibration procadureds)

Calibrabon date:

D5GHzV2 - SN:1280

QA CAL-2Z2nT

Calibration Procadura for SAR Valldation Sources between 3-10 GHz

June 08, 2024

This callbrasion certificate documarnts the traceability ko naboral standards, which reaiize the phygical units of measuwrements {51).
Thie measurements and the uncartainfies with confidence probability are given on the following pages and ane part of the cenificate,

All caliteations have been condocted in the dosed laboratory faciity: environment temperature (22 + 3)°C and humidity < 0%,

This caltvation outificate shall nol be reproduced eidcep In Al Wihout il eppepvel of the |boratory.

Carlificate Mo: DEGHZV2-1280_Jun24

Calibraton Equipment used (MATE critical for calibration)

Primary Stendards | D Gal Date (Cerificala No.|  Scheduled Calibration |
Powar moter MRPZ2 EN: 104778 26-Mar-24 {No. 217-0403604037) Mar-25 |
Power sensor MRP-Z81 Sh: 103244 28-Mar-24 (No, 217-04036) Mar-23

Power sensor NRP-Z04 S 103245 26-Mar-24 (Mo, 217-04037) Kar-25

Refarencs 20 ¢B Ateruator Sh: BHO324 (20k) 26-har-24 (Mo, 217-04046) Mar-25

Type-N mismatch combination She 110087 0B3ZT  26-Mar-24 {No. 217-04047) Mar-25

Refarence Probe EXI0WV4 SH: 3500 O07-Mar-24 [Mo, EX3-3503_Mar24d] hdar-28

DAE4 58 601 22-May-24 (Mo, DAE4-E01_May24) May-25

Secondary Standards o # Check Date (inhouse) _ Geheduled Chesk 1
Power meter E44198 SN GB38512475 30-0ct-14 {in house check Or-22) In howse check: Oet-24

Powar sansor HP B4B1A BN LUS3FRa27as O7-0ct-15 (In house check Oct-22) In hoase check; Ook-24

Fowar sensor HP B4814 SM: MY 41093315 A7-0ct-13 {in house check Oct-22) In nouse chack: Oat-24
RF generator RAS SMT-06 SM: 1004872 15-Jun-18 {in house check Oal-22) In house check: Oct-24
Mebsork Analyzer Agikent EB358A | SM: US41080477 31-Mar-14 {in hause chack Ocl-22) In s ched Oel-24
hame Functon Signalun
Calibraed by: Joanna Llasha| Laboratory Technician f L“" z [ -
) nrs e
{’;If.ll L [ '|
Approved y: Sven Kihn Tachnical Manager &7 ’

P -

Isswad: June 8, 2024

Page 10f 8
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Calibration Laboratory of \\\"‘»}jf/ /’ﬁ\.\ § Schwelzarischer Halibrierdienst
Schmid & Partner m“;ﬁi i Y\ @ Service sulsse diislonnage
Engineering AG P Tk L. v ,l Servizio svizzero di taratura
Zeughausstrasse 43, B0D4 Zurich, Switzerland ’«ﬁj’:ﬁ:\“‘;}? N o/ 5  Swiss Calibration Service
ol abe? -y
Acoredited by tha Swiss Accrediation Sarvics [SAS) Accreditation No.: SC3 0108

The Swiss Accreditation Service is one of the signatories to the EA
Muttilateral Agreement for the recognition of calibration certificates

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x.y,z
M/A not applicable or not measured

Calibration is Performed According to the Following Standards:

a) |IEC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific
Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Worn Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDEBE 865664, "SAR Measurement Requirements for 100 MHz to 6 GHz"

Additional Documentation:
c) DASY System Handbook

Methods Applied and Interpretation of Parameters:

s Measurement Conditions: Further detalls are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.

s Antenna Parameters with TSL: The dipole is mounted with the spacer to position its feed
point exactly below the center marking of the flat phantom section, with the arms oriented
parallel to the body axis.

s feed Point Impedance and Refurn Loss: These parameters are measured with the dipale
positioned under the liguid filled phantom. The impedance stated is transformed from the
measurament at the SMA connector to the feed point. The Return Loss ensures low
reflected powar, No uncertainty required.

= Electrical Delay: One-way delay between the SMA connector and the antenna feed point.
Mo uncertainty required.

SAR measured: SAR measured at the stated antenna Inpul power.
SAR normalized: SAR as measured, normalized to an Input power of 1 W at the antenna
connector.

s SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result.

The reported uncertainty of measurement is stated a-;tl'te stan&arﬂ uriceﬁ'e;i;ty_n_f measurement |
muiltiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage |
probability of approximately 95%.

Certificate Mo: DSGHzW2-1280_Jun24 Fage 2 of 8
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Measurement Conditions
D\E‘:’ system configuration, as far as not given on page 1. - -
DASY Version DASYS2 WE2.10.4
Extrapolation Advanced Extrapolation
Phantom Modular Flat Phantom V5.0
| Distance Dipole Center - TSL 10 mm with Spacer

;mm Scan Resolution

dx, dy =4.0mm, dz =1.4mm

Graded

Ratio = 1.4 {Z direction}

Frequency

5250 MHz £ 1 MHz
5600 MHz £ 1 MHz
5800 MHz + 1 MHz

Head TSL parameters at 5250 MHz

Tﬁlnlluwing parameters and calculations were applied.

Temperature Permittivity Conductivity
Neminal Head TSL parameters 22.0°C 359 4.71 mho/m
Measured Head TSL parameters (22.0£0.2)*C IBO02E% 4.57 mhoim £ 6 %

| Head TSL temperature change during test =0.6°C - -
SAR result with Head TSL at 5250 MHz

SAR averaged over 1 cm? {1 g) of Head T5L Caondition
SAR measured 100 mW input power T.93 Wikg
SAR for neminal Head TSL parameters narmalized to 1W T9.3 Wikg £ 19.9 % (k=2)
SAR averaged over 10 em® (10 g) of Head TSL | condition
SAR measured 100 mW input power 2.27 Wikg
SAR for nominal Head TSL parameters normalized to 1W 22,7 Wikg £ 19.5 % (k=2)

Head TSL parameters at 5600 MHz

The fdlmuipg parameters and calculations were applied.

Temperature Permittivity | Conductivity
Mominal Head TSL parameters 220°C 355 5.07 mho/m
Measured Head TSL parameters (22.0£02)°C 35.3£6% 4,94 mha/m + 6 %
Head TSL temperature change during test =0.5°'C | — -
SAR result with Head TSL at 5600 MHz
l SAR averaged over 1 em® (1 g) of Head TSL I Condition
| SAR measured 100 mW input power 8,35 Wik

| SAR for nominal Head TSL parameters

normalized fo 1W

83.3 Wikg £ 19.9 % (k=2)

SAR averaged over 10 em? (10 g) of Head TSL

condition

SAR measured

SAR for nominal Head TSL paramalars

100 mwW input power

2.38 Wikg

normalized to 1W

23.7 Wikg * 19.5 % (k=2)

Certificate No: DSGHZV2-1280_Jun24

Page 3of 8
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Head TSL parameters at 5800 MHz

Tﬂ& following parameters and calculations wara appliad.

Temperature Permittivity Conductivity
Mominal Head TSL parameters 20°C 353 5.27 mho/m
Measured Head TSL parameters (220+02)°C 351+6% 515 mhoim+8 % |
| Head TSL temperature change during test <0.5°C - — |
SAR result with Head TSL at 5800 MHz
| SAR averaged aver 1 cm® {1 g) of Head TSL Condition
SAR measured 100 mW input power B.08 Wikg |
SAR for nominal Head T5L parameters normalized to 1W B80.7 Wikg £ 19.9 % (k=2)
| SAR averaged over 10 cm® (10 g) of Head TSL condition
SAR measured 100 mW inpul power 2.29 Wikg
SAR for nominal Head TSL parameaters normalized to 1W 22,8 Wikg + 19.5 % (k=2)

Cartificate No: DSGHZV2-1280_Jun24 Page 4 of 8
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Appendix (Additional assessments outside the scope of SCS 0108)
Antenna Parameters with Head TSL at 5250 MHz

Impedanca, transformed to feed point 4320 -27 2
Return Loss -29.5dB

Antenna Parameters with Head TSL at 5600 MHz

Impedance, transformed to feed point 506L2+15)0

Retum Loss - 35.7 dB

Antenna Parameters with Head TSL at 5800 MHz

Impedance, transformed to feed paint | 532 0 +4.50 !
Retum Loss . 26.5dB |

General Antenna Parameters and Design

Electrical Delay {one direction) 1.188 ns

Aftar long term use with 100V radiated power, onby & slight warming of the dipole near the feedpoint can be measured,

The dipole is made of standard semirigid coaxial cable. The center conductor of the feeding line is direclly connectad to the
second arm of the dipola. The antenna is therefore shon-circuited for DC-signals. On some of the dipoles, small end caps
are added to the dipole arms in order to improve matching whan loaded according 1o the pogition as explained in the
“Measurement Condilions® paragraph. The SAR data are not affected by this change. The overall dipole langth is stili
accarding to the Standard,

Mo excessive force must be applied to the dipole arms, becausa they might bend or the soldered connections near the
feedpoini may be damaged.

Additional EUT Data

Manufacturad by SPEAG T

Certificate Mo: DEGHzV2-1280_Jun24 Page 5 of 8
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DASYS5 Validation Report for Head TSL
Dhate: 06.06.2024
Test Laboratory: SPEAG, Zurich, Switzerland

DUT: Dipole D5GHzV2; Type: DSGHzV2; Serial: DSGHzV2 - SN:1280

Communication System: UID 0 - CW; Frequency: 5250 MHz, Frequency: 5600 MHz, Frequency: 5800
MHz

Medium parameters used: £= 5250 MHz; o= 4.57 S/m; &= 36; p = 1000 kg,fm3 ,

Medium parameters used: £= 5600 MHz; &= 4.94 S/m; &= 35.3; p= 1000 kg/m” ,

Medium parameters used: £= 5800 MHz: o= 5.15 8/m; &= 35.1; p= 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASYS ([EEE/IEC/ANSI C63.19-2011)

DASY 52 Configuration:

« Probe: EX3DV4 - 8N3503; ConvF(5.39, 5.39, 5.39) (@ 5250 MHz, ConvF(5, 5, 5) @ 5600 MHz,
ConvF(4.86, 4.86, 4.86) (@ 5800 MHz; Calibraled: 07.03.2024

s Sensor-Surface: 1. 4mm (Mechanical Surface Detection)

« FElectronics: DAE4 Sn601; Calibrated: 22.05,2024

+ Phantom: Flat Phantom 5.0 {front); Type: QDOOOPS0AA; Serial: 1001
« DASYS2 52.10.4{1535); SEMCAD X [4.6.14(7501)

Dipole Calibration for Head Tissue/Pin=100mW, dist=10mm, =5250 MHz/Zoom Scan,
dist=1.4mm (8x8x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm

Reference Value = 76.44 V/m; Power Drift = 0.05 dB

Peak SAR (extrapolated) = 26.9 Wikg

SAR(L g) =7.93 Wikg: SAR(10 g) = 2.27 W/kg

Smallest distance from peaks to all points 3 dB below = 6.9 mm

Ratio of SAR at M2 to SAR at M1 = 70.5%

Maximum value of SAR (measured) = 17.6 Wikg

Dipole Calibration for Head Tissue/Pin=100mW, dist=10mm, f=5600 MHz/Zoom Scan,
dist=1.4mm (8x8x7)/Cube 0: Mcasurement grid: dx=4mm, dy=4mm, dz—1.4mm

Reference Value = 76.25 Vim; Power Drift = 0,07 dB

Peak SAR (extrapolated) = 30.8 W/kg

SAR(1 g) = 8.35 W/kg; SAR(10 g) = 2.38 W/kg

Smallest distance from peaks to all points 3 dB below = 7.2 min

Ratio of SAR at M2 to SAR at M1 = 67.7%

Maximum value of SAR (measured) = 19.1 Wikg

Certificate Mo: DSGHzZVZ-1280_Jun24 Page Gof 8
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Dipole Calibration for Head Tissue/Pin=100mW, dist=10mm, =5800 MHz/Zoom Scan,
dist=1.4mm (8x8x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm

Relerence Value = 74.03 Vim; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 31.7 W/kg

SAR(1 g) = 8.00 Wikg; SAR(10 g) = 2.29 Wikg

Smallest distance from peaks to all points 3 dB below = 7.2 mm

Ratio of SAR at M2 to SAR at M1 = 65.8%

Maximum value of SAR (measured) = 18.9 Wkg

0dB =191 W/kg = 12.81 dBW/kg

Cartificate No: DSGHzVZ-1280_Jun24 Page 7 of 8
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Impedance Measurement Plot for Head TSL
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Calibration Laboratory of J-\-&:_r',}% s mmu.ﬁ;:.:l zlbrlirﬂ-rﬂl
Sehmi i . sul 'etalonnage
bt = G i mon Chdeute

] Swiss Callbration Service
Zoughausstrases 43, BO04 Zurich, Switzerland T

Accredited by the Swigs Accradiiation Service (SAS)

The Swiss Accreditetion Service Is one of the signetoriss 1o the EA
Muitliateral Agreement for the recognition of eallbration certificates

Client TuVv

Shenzhen

] Certificate No.

Accraditation No.: SCS 0108

EX-7506_Nov24

[ CALIBRATION CERTIFICATE

Clpect

| Caltwation procadureds)

| Caftiation dete

EX30W4 - SN:7506

QA CAL-01.v10, QA CAL-12v10, QA CAL-14.v7, QA CAL-23.v6,

QA CAL-25.v8
Calibration procedure for dosimetric E-field probes

MNovember 12, 2024

This calibration certificate documants the traceabillty to national standards, which realize the physical units of measurements (S1).
The measurements and the uncartainties with confidence probability are givan on e folowing pages and are part of the cerlificaie.
A calibrations have been conducted in the closed [sboratory taciity: envirenmeant temparnature (22 4 3)°C and humidity < TD%.
| Calibration Equipmant used (MATE crilical for calibration)
Primary Stancards Io Cal Date [Ceriificale No.) “Schaduled Calbeilon |
Power moier NAF2 BN 10ETTE 25-Mar-24 (Mo, 217-04036/04037) Wards
Powar sanags NAP- 231 SN 103244 | BEWarE [No, T17-04036) W25
TOCPDAR-35 [welghted] | SM: 1240 2d-Bep-2q (OCF-DAKE 51240 _Eepld) Bep-25
OCF DAETZ SN 1018 B4 Epp-B4 (OCPDERTET0TE Sepdd) | Sep2s
Feference 50 08 Afzruator p | 26-Mar24 [No. Z77-140HE) War-25 |
“DAER AR “23-Fob-24 [No. DAE#-#80_Fabdd) Fabos ]
_Reterance Frobe EXGOVE | BN, 7340 03-Jun-24 THo, EXT7T345_Jun2d) Xin25
Secondary Siandands 1] ‘Chack Date (in Fouse] — Gohedued Chack
Porwer mater E44160 | BN CHdTEEaETE OG-Apr-186 (In houss chack JUn-24) In house chedk: Jun28
Fower sanao EFTZA | SH MYa145508T | DE-Apr=16 (in house chack Jun-24) fri hiouss check: Jun-26
| Power sanaor E44125 5N GO0TT02T0 DE-ADr-16 (In house check Jun-24) I housa check: Jun-26
RF generator HE BG4B0C BH: 153642001 700 Da-Aug-29 (In Nouse checs Jun-28) TR houEs chack: Jun-26
Network Analyzer EBIGEA | S US4 080477 | 3T-Mar-14 {in houss check Sep-24] In houso check: Sap-26
I
Nama Funeitan Sigrature
Cafibrated by Kredimir Franjé Laboraory Techniclan
Approved by Swan Kihn Technical Manager .; A / 9/%
Izsued. Movember 12, 2024

I This calibration gertificate shall not be reproduced axcapl In ull without written approval of the laboratory,

Certificate Mo: EX-T506_Mova4

Page 10t 9




Appendix C )
Priifbericht - Produkte CN258N6G 004 A TUVRheinland®

Test Report - Products Page 16 of 29

Schwelzerischer Kallbrlendienst

Calibration Laboratory of s
c Servica suisse d'stalonnage
5

Schmid & Partnar
Engineering AG
Zeughavasirases 43, BOD4 Furich, Switzerand

Servizio svizzero of taratura
Swiss Calibration Service

Accredied by the Swiss Accreditetion Service (SAS) Accraditation Mo.: SCS 0108
The Swiss Accreditation Service is one of the signatorias 1o the EA
Multilaieral Agreement for the recognition of calibration cortificates

Glossary

TSL tissus simulating liguid

NORMx,y.z sensithity in fres space

CornF sangitivity in TSL / NORM=Y.Z

DCP dioda compression paint

CF crest factor (1/duty_cycla) of the AF signal

A BCD modidation dependent linearization paramatears

Palarizatian ¢ « rotation araund probe axis

Polarization & H rofation around an aeds that ks (n the plane normal to probe axis (at measurement cantar), Le., #=01is
normal to probe axis

Connactor Angle  information psed in DASY system o align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:

a} IEC/IEEE 62204-1528, "Measurement Procedure For The Assessment Of Specific Absorption Rate Of Human Exposure
To Radio Fregquency Fialds From Hand-Held And Body-Worm Wireless Communication Devices — Part 1528: Human
Madets, Instrumentation And Procedures (Frequency Range of 4 MHz fo 10 GHz)", October 2020,

b} KDB 865664, "5AR Maasuramant Raquirements for 100 MHz lo 8 GHz*

Methods Applied and Interpretaiion of Parameters:

+ NORMx 2. Assessed for E-lield polarization # =0 (f = 300 MHz In TEM-cell; / > 1800MHz: R22 waveguide), NORMxy.z
are only intermediste values, Le., the uncertainties of NORMx,y,z doss nol affect the E2-figid uncertainty Inside TSL (see
balow CanvF).

+ NIOAM(Se 2 = NORMx Y2 * frequency_response (see Frequency Response Chart). This inearization is implementad in
DASY4 software versions faler than 4.2, The uncertainty of the frequancy responss Is included in the stated uncartalnty of
ComF,

» DCPx,yz: DOP are numarical linearization parameters assessed based on the data of power sweep with CW signal. DCP
does not depend on frequency nor medla,

+ PAR: PAR ks the Peak lo Average Ratio that is not calibrated but determined based on tha signal characteristics

» Axyr Bayz: Cryz; Dxyz VAxyz: A, B, €, D are numerical linearization parameters assessed based on the data of
power sweep for specilic moduiation signal. The parameters do nol depend on fraguancy nor madia, YR i the maximum
caltoration range expressed in RMS woltage across the diode.

+ Comvf and Boundary Effect Paramefers: Assessed In flat phantom using E-fiald (or Temperalure Transfer Standard for

I = 800 MHz) and inside waveguide using analylical fleid distributions based on power measurements for [ > A00MHz. The

samu setups are used for azsesement of the parameters applied for boundary compensation {alpha, depth) of which typical

unceriginty values are given. These paramelars ate used in DASY4 sottwears to Improve probe ascuracy close 1o the
boundary. The sansitivity in TSL corresponds to NORM, .z = ComvF wheraby the uncertainty corresponds ta that given for

ConvF. A frequency dependent ConvF Is used in DASY verslon 4.4 and higher which allows extanding the validity from

+50 MHz to +100 MHz.

Spherical isatropy (30 deviafien fram isotrapy): In a teld of low gradlents realized using a fiat phantom exposed by a pateh

anlenmna.

Senzor Offsel: The sonsor offset comesponds to the oftsat of wrival measurement center from the probe ilp {on probe axis).

Mo telerance reguired.

+ Connector Angle: The angle & assessed using the information gained by determining the NOAMYx (no uncestalnty required).

Cerfiflcate No: EX-7506_Novad Page 2 of
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EX30V4 - BN.7508 Movember 12, 2024

Parameters of Probe: EX3DV4 - SN:7506

Basic Calibration Parameters

- B Sensor X | Sensor ¥ . Sensor Z _| Lfc{irnzj N
| Norm (uvi(vim)®) 0.59 0.62 0.58 | +10.1%
| bcP {mv) B [ 1038 104.2 I 108.4 | +4.7%,

Calibration Results for Modulation Response

[UID | Communicalion System Mame A B € Max | Max
dB | dB./uV dB dev. | UncE
| k=2
[0 | CW X 0.00 oon | 100| 0.0 1245 | 24T
Y7 000  o0g | 100
2 000 | oon | 100

Tre reparted uncertainty of measurement is stated as the standard uneertainty of measurement multiplied by the coverage
factor k=2, which for a narmal distribution carresponds to 8 coverage probahility of approximately 95%.

A The uncertainties of Norm X.Y,2 do ol aflect te E2fiald uncortalnty insida T5L (ses Page 5).
B | inaar zalion paramebar urcariainty for maximum specified fielkd shrengih.
£ Unicerairty is determined uging the max. deviafion from inear response applying rectangular distribution and is expressed for the squars of the fisld value.

Certificate No: EX-T506_Nov24 Page 3ol 8
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EX30V4 - SMN:T508 Movemnber 12, 2024

Parameters of Probe: EX3DV4 - SN:7506

Other Probe Parameters

Sansor Arrangement Triangular
| Connector Angle - - ae
| Mechanical Surface Detection Mode | enabled
[ Optical Surface Detection Moda | disabled
[ Probe Overall Langth N 337 mm
| Probe Body Diameter 10mm

Tip Length I ] Bmm |

Tip Diameter o - 25mm |

Probe Tip to Sensor X Calibration Point -  1mm

Probe Tip lo Sensar Y Calibration Paint 1mm |
| Probe Tip o Sensor Z Calibration Point T Temm |

Recommended Measuremant Distance from Surface 1.4 mm

Mote: Maasurament distanos from surface can ba increased to 54 mm for an Area Sean jab.

Certificate No: EX-T506_Novad ) Page dof @




Appendix C

CN258N6G 004
Page 19 of 29

A TUVRheinland®

Priifbericht - Produkte
Test Report - Products

EX30V4 - BN:T508 Movemnber 12, 2024

Parameters of Probe: EX3DV4 - SN:7506
Calibration Parameter Determined in Head Tissue Simulating Media

£ (MH2)® Relative | Conductivity” | ConvF X | ConvF Y | ConvFZ | Alpha® | Depth® | Unc" |
Permittivity™ (5/m) {mmj (k=2

| 450 43,5 0.67 10.72 10.72 1072 0.16 130 | +13.3%

[ 750 41.9 0.88 835 8,95 9.27 0.38 127 | £11.0%
835 415 0.0 a2 972 9.05 0.38 127 [ £11.0% |
500 415 0.7 8.98 2.58 891 0.38 127 | +11.0%
1450 405 1.20 2.04 8.56 7.7 0.37 127 | +11.0%
1750 40.1 1.37 7.70 821 764 0.47 127 | +11.0%
1900 40.0 1.40 7.7 7.85 731 0.7 127 | +11.0%
2000 0.0 1.40 7.27 7.75 7.21 0.37 127 | £11.0%
2300 395 1.67 7.01 7.47 6.95 0.38 27| e110%

" pas0 | @ez 180 B.78 722 6.73 0.36 127 | +11.0%
2600 39.0 1.96 B.70 7.4 6.64 0.36 1.27 +11.0%
3500 ara 291 6.40 B.82 635 0.35 1.27 +£13.1%
3700 ar7 3.12 818 | 658 613 | 034 127 | £13.1%
5250 359 et 563 5.00 558 0.31 127 | +13.1%
5600 355 5.07 5.26 5,60 522 0.28 127 | +13.1%

D 353 5,27 5.12 5.45 508 0.26 127 | +131%

c Fraquancy validity abowe 300 MHz of 27100 MH2 only apples for DASY w4.4 and higher (see Page 2), elas it ks rastriciad 1o £50 MHZ. The uncertainty is the
RES of the ConuF uncertainty &1 calibralion Irequency and the undcarainty for the indicated frequency band. Frequency valkdlty balow 300 MHz s 210, 25,
40, 50 and 70 MHz for CorwF assessmants at 30, B4, 128, 150 and 220 MHz respactively. Valdity of ConvF assessed at & MHz s 4-8 MHz, and ComeF

assessed ab 13MHz 5 9-15 MHz. Abowa 5 GHz trequancy valicity can be exerded to £110 M-z,

F The probes are calibrased using tissue smuating liquids (TSL) that ceviate sor ¢ end o by leas Ban 5% tram the target values [fypically beter than +3%)

and ane vld for TSL with deviabions of up fo £10% it SAR comection s applied.

B niphaDepth are determined during cafibration. SPEAG warrants that the remalning deviabion due ta the boundsary sflect afisr compansation is always less
than =1% for frequancies below 3GHz and below +2% for fraquancias betwean 3-8GHz af any distance kanger than kall the prabe lip diameter fram the

bowrdary,

H The stated unceriainty ks the total calibration urcarlainly (k = 2] al Nerm-ComF. This is equivalent 1o the uncertainty component with the symtol GF in
Table 8 of [ECAEEE 62209-15282020.

Cerlificate No: EX-T506 Nov24
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EX3DV4 - BN:7506

1.5,

1.3

1.2

1.1

Fraguency response (normalized)

November 12, 2024

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide:R22)

08
0.8
0.7
0.6
0.5 -
D 200 400 BOD 800 1000 1200 1400 1600 1800 2000 2200 2400 2800
f [MHz]
« TEM - R22

Uncertainty of Frequancy Respanse of E-fisld: +8.3% (k=2)

Cartiflcate No: EX-7506 Nov24
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EX30V4 - BN:7506 Movember 12, 2024

Receiving Pattern (¢), #=0°

1=600 MHz, TEM, 0°

i=1800MHz, R22, 0°
ag"

a0°
AR I X o ) * X
135° 7 » .45 | Y 135* .~ T 45" Y
- Z L e 7
Tot | Tot
180° I e = g2 4 of on ug | o 180 S, L] L5 08 10 | pa
226 - SmE 225° “315°
270 e
0.5
g
= R i e e T
E C',‘ By » * B ]
w
-0.5
D 60 120 180 240 300 360
Roll [1]
100 MHz - 800 MHz 1800 MHz 2500 MHz

Uncerfainly of Axial Isotropy Assessment; £0.5% (k=2)

Certificate No! EX-7506_Nova4 Page 7ot 9
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A TUVRheinland®

EX30W4 - BN:7506

108

10%

10|

Input Signal [uV]

103 |

102 |

10°%

Error [dB]

-1

—2

Dynamic Range f(SARhead)
[TEM cell, 1peg = 1900MHz)

10-2

Certificate No: EX-7506_Nova4

Wovember 12, 2024

10-" 108 10" 102
SAR [mW/em?]
not compensated compensaled
- 0
10~ 100 10 107
SAR [mWom®]
=— not compensatad - compensaled

Uncerfainty of Linearity Assessment: +0.6% (k=2)
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EX30M4 - SN:TS08

SAR [(WikglW]

=1 ~0.8
Uncertainty of Spherical lsotropy Assessment: +2 8% (k=2)

MNovemnber 12, 2024

Conversion Factor Assessment

1=1800 MHz, WGLS R22 (H_comvF)

{,.7 = o e
25| \
20
| { |
15| '
L]
| ]
10 a
Ei o
0. .
[i} 10 20 a0 40
z [mm]
anakytical measured

Deviation from Isotropy in Liquid
Error (¢, 0), 1 = S00MHz

gy Y BO
4
E 40
an
20
s ras
W 20 315 a0
X [deg] i
=06 =04 =02 1] b2 04 0.6 048 1

Cartificale Mo: EX-7506_Mov2d
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Schmid & Partner Engineering AG s p e a 9

Zeughsusstrassa 43, B004 Turich, Switzerard
Phene +41 44 245 8700, Fax +31 44 2459773
Wi, SDeR g, Fwiss, info@spesy swiss

IMPORTANT NOTICE

USAGE OF THE DAE4

The DAE unit Is a delicate, high precision instrument and requires careful freatment by the user, Thers are no
serviceable parts inside the DAE. Special attantion shall be given 1o the following points:

Battery Exchange: The battery cover of the DAE4 unit i closed using & screw, over tightening the screw may
cause the threads insikde tha DAE o wear out.

Shipping of the DAE: Bafora shipping the DAE to SPEAG for callbration. remove the battasies and pack the DAE
in an anfistatic bag, This antistatic bag shall then be packed into a larger box or conteiner which protects the DAE
from impacis during transporation, The package shall be marked to Indicate that a fragile instrument is Inside.

E-Stop Failures: Touch detection may be malfunctioning due to broken magnets in the E-stop, Rough handling of
the E-stop may lead to demage of these magnets. Touch and collision erors are often caused by dust and dit
accumulated in the E-stop, To pravent E-stop fallure, the customer shall always mount the probe to the DAE
carefully and keep the DAE unit in & non-dusty environment if not used for measerements.

Repair: Minor repalrs are performed at no exira cost during the calibration. However, SPEAG reserves the right to
charge far any repair espacially if rough unprofessional handling caused the defect.

DASY Configuration Files: Slnce the sxact valuss of the DAE Input resistances, as measured during the
calibration procedure of a DAE unit, are nol used by the DASY softwars, & nominal value af 200 MOhm is given in
the comesponding configuration file,

Important Note:
Warraniy and calibration is void if the DAE unit is disassembled partly or fully by the
Customer.

Important Note:

Never attempt to grease or oil the E-stop assembly. Cleaning and readjusting of the E-
stop assembly is allowed by certified SPEAG personnel only and is part of the
icalibration procedure.

[important Note:
To prevent damage of the DAE probe connector pins, use great care when installing the
probe to the DAE. Carefully connect the probe with the connector notch oriented in the
mating position. Avoid any rotational movement of the probe body versus the DAE
while turning the locking nut of the connactor. The same care shall be used when
disconnecting the probe from the DAE.

TH_EH231006AE DAE4.docx 06.10.2023
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Calibration Laboratory of Schweizerischor Kalibrierdienst
Schmid & Partner [¥ Service sulsse détalonnage
Engineering AG s Sorvizio svizzero di taratura
Zeughausstrasse 43, B4 Zurich, Switzerland T 4@*3‘ \1_ _,/; Swiss Callbration Service
Acoredited by the Swiss Acorediation Service (SAS) Accraditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA
Multilateral Agresment for tha recognition of calibration certificates

client ' TUV Certificats No: DAE4-1557_0ct24
[CALIBRATION CERTIFICATE |
Onject DAE4 - SP-000 D04 BN - SN: 1657
Caliretion procedurss) QA CAL-08.v30 -
Calibration procedure for the data acquisition electranics (DAE)
Cambration dala Oetober 08, 2024

Thie calibration carifficate dosumants the traceabiity \o national standards, which realize the physical units of messurements (S1).
Tha measuremearnts and thie uncerainties with confidenca probability are given on the following pages end ans part of the cerificale,

Al callprations have been conducied in the closed laboratony Gcility: ervironment temperature (22 + 3)°C and humidity < 70%

Callbretion Eguipment used (MATE critical for calibration)

| Primary Standards | 10w Gal Date [Cortiiceta No.) Scheduled Calibraticn
Kaithley Muifimeter Type 2001 SH: ORI0ZTE ET-Mg-24 {Noos05aT) Aug-25
Secondary Skarsdards _|onw Crack Date (in house) Schadiled Check |
Aug Calibration Lnit SE UNYS 053 AA 1001 23-Jan-24 (in house check) In house check: Jan-25
Calibrator Bax V21 SE UMS ODE AA 1002 23-Jan-24 (in house check) In Beuse check: Jan-25
|
Mama Funghion Signature

il’.‘.sllbmte-:l by: Adrisn Gehsing Labomcey Technician j{%ﬁ"

| e )

Apprevad Sger Kiihn Tachnical M: g
Pp fry anager '; J\J @ Q__;J,LJJ_J id

tssued: Ociober B, 2024
| Tis: calioradion certificabe shall nol be reproducad exospt i full withaut wrttan approval of the iaboratory.

Carlificate Mo: DAE4-1557_Oct24 Page 10f 5
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Calibration Laboratory of SO, §  Schweizerischer Kailbrlerdienst
Schmid & Partner e c Service suisse d dtalonnage
Engineering AG = Servizia svizzera di taratura
Zeughauestrasse 53, 8004 Zurich, Switzeriand a""ﬁ‘; §  Swiss Calibration Service
Jathe®
Accraditad by the Swiss Ascreditation Service [SAS) Accreditation Mo.: SCS 0108

The Swiss Accreditation Service is one of tho signatories to the EA
Multitateral Agresmant for the recognition of calibration cerfificates

Glossary

DAE data acquisition electronics

Connector angle  information used in DASY system to align probe sensor X to the robot
coordinate system.

Methods Applied and Interpretation of Parameters
» DC Voltage Measurement: Calibration Factor assessed for use in DASY system by
comparison with a calibrated instrument traceable to national standards. The figure given
corresponds to the full scale range of the voltmeter in the respective range.

« Connector angle: The angle of the connector is assessed measuring the angle mechanically
by a tool inserted. Uncertainty is not required.

» The following parameters as documented in the Appendix contain technical information as a
result from the performance test and require no uncerainty.

« DC Voltage Measurement Linearity: Verification of the Linearity at +10% and -10% of
the nominal calibration voltage. Influence of ofiset voltage Is included in this
measurement.

*»  Common mode sensitivity: Influence of a positive or negative common mode voltage on
the differential measurement.

= Channel separation; Influence of a voltage on the neighbor channels not subject 1o an
input voltage.

«  AD Converter Values with inputs shorted: Values on the Internal AD converter
corresponding to zero input voltage

s Input Offset Measurement. Output voltage and statistical results over a large number of
zero voltage measurements.

s [nput Offset Current: Typical value for information; Maximum channel input ofiset
current, not considering the input resistance.

» Input resistance: Typical value for informaticn: DAE inpul resistance at the connector,
during internal auto-zeroing and during measuremeant.

» Low Battery Alarm Voltage: Typical value for information. Below this voltage, a battery
alarm signal is generated.

«  Power consumption: Typical value for information. Supply currents in various operating
modes.

Cedificate No: DAE4-1557_Oct24 Page 2 of 5
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DC Voltage Measurement
AJD - Convearter Resolution nominal

High Rarge: 1LSB = 8.1uV, full range = -100...+300 mV
Low Range: LS8 = BinV , full ramge = -1.....+3MV
DASY measurement parameters: Auto Zero Time: 3 sec; Measuring time: 3 sec
' Calibration Factors X Y z
High Range 405,027 £ 0.02% (k=2) | 404.694 £ 0.02% (k=2) | 404.784 £ 0.02% (k=2)
IE“ Range 3.97303 & 1.50% (k=2) | 4.00504 1 1.50% (k=2) | 3.99067 = 1.50% (k=2)
Connector Angle
| Connector Angle to be used in DASY system B25°x1°

Certificate No: DAE4-1557_0ct24 Page 3of 5
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Appendix (Additional assessments outside the scope of SCS0108)

1. DC Voltage Linearity

liigh Range Reading (V) Ditference (V) Error (%)
| Channel X + Input 199996.64 242 0.00 |
‘ChannelX  +Input 20004.22 1.33 0.01
Channel X = Input -19988.68 345 -0.02 |
Channel ¥ + Input 199997.78 1. 0.00
Channel Y + Input 2000280 0.058 -0.00
ChannelY - Input -20002.53 0.09 0.00
|ChannelZ  +Input 198997.83 1.48 0.00
Channel 2 + Input 20000.83 -1.78 -0.01
Channel Z - Input -20002.41 0.05 J .00
| Low Range Reading (uV) Difference (V) Error (%)
Channel X + Input 2001.16 -0.00 -0.00
Channel X + Input 202.26 0.897 0.48 |
Channel X = Input -187.33 1.15 -0.58
Channel ¥ + Input 2001.07 0,02 -0.00 ]
Channel Y + Input 200.67 -0.49 -0.24
Ghannel Y - Input -198.11 -0.64 D32
Channel £ + Input 2001.03 -0.01 =0.00
Channel 2 + Input 200,51 -0.64 -0,32
Channel £ = Input =189.71 -1.07 .54
2. Common mode sensitivity
DASY measurement parametars: Auto Zaro Tima: 3 sac; Measuring tima: 3 sec
Common mode High Range Low Range
Input Voltage (mV) Average Reading {pV) Average Reading (pV)
Channel X 200 0.08 -2.12
- 200 4.52 2.858
Channel ¥ 200 i 4.23 4,10
- 200 =511 -5.78
Channel Z 200 2.84 283
L - 200 -5.29 5,31
3. Channel separation
DASY measurement parameters: Aute Zero Time: 2 sec; Measuring time: 3 sec -
Input Voltage (mV) | Channel X (u¥) | Channel ¥ (V) Channel Z (uV)
Channel X 200 - 130 T
Channel ¥ 200 572 - 0.28
Channel Z 200 10.64 233 -

Certificate No: DAE4-1667_Oci24
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4, AD-Converter Values with inputs shoried
DASY measurement parameters: Auto Zero Time: 3 sac; Measuring time: 3 sec

High Range (LSB)

Low Range (LSB)

Channel X

15803 16236
Channel ¥ 15752 14466
T:hannal rd 16034 ] 16152
5. Input Offset Measurement
DASY measurement parameters: Auto Zero Time: 3 sec; Measuring time: 3 sec
Irput 10ML
i . Deviatio
Average (pV) min. Offset (V) [ max. Offset (uV) S u.L""la n
Channel X 0.84 0.2z 136 023 ]
Channel ¥ -1.95 -3.47 117 0.33
Channel Z 218 , 3,07 -1.00 0.41
6. Input Offset Current
Maominal Input circultry offset current on all channels: <25(A
7. Input Resistance (Typical values for information) -
Zeroing (kOhm) Measuring {(MOhm)
Channel X 200 200
Channel Y 200 200 |
Channel Z 200 200
8. Low Battery Alarm Voltage (Typical values for information)
Typical values Alarm Level (VDC)
Supply (+ Vee) +7.9
Supply (- Vee) 7.6

9. Power Consumption (Typical values for information)

Typical values | switched off (mA) | Stand by (mA) Transmitting (mA)
Supply [+ Vee) | +0.01 +8 +14
Supply (- Vec) l -0.01 -4 9

Cartificate Mo: DAE4-1557_Oct24
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